JEL

lllustrated Parts Manual

Models
LIFTLUX

210-25
& 245-25

Prior to SN 1200020465
excluding SN’s: 1200016563,
1200018190, 1200019542,

1200019543, 1200019933,
1200020020, 1200020242
& 1200020317

3121305
January 1, 2015

« JLG

An Oshkosh Corporation Company






3121305

REVISION LOG

May 27, 2005 - Original Issue of Manual
October 26, 2005 - Revised (210-25 - Manual Edited to B/M 0010657 Revision 4)
(245-25 - Manual Edited to B/M 0010659 Revision 4)
July 31, 2006 - Revised (210-25 - Manual Edited to B/M 0010657 Revision 7)
(245-25 - Manual Edited to B/M 0010659 Revision 8)
February 28, 2007 - Revised (210-25 - Manual Edited to B/M 0010657 Revision 11)
(245-25 - Manual Edited to B/M 0010659 Revision 12)
June 15, 2007 - Revised (210-25 - Manual Edited to B/M 0010657 Revision 12)
(245-25 - Manual Edited to B/M 0010659 Revision 13)
November 1, 2007 - Revised (210-25 - Manual Edited to B/M 0010657 Revision 12)
(245-25 - Manual Edited to B/M 0010659 Revision 13)
January 31, 2008 - Revised (210-25 - Manual Edited to B/M 0010657 Revision 12)
(245-25 - Manual Edited to B/M 0010659 Revision 13)
July 31, 2008 - Revised (210-25 - Manual Edited to B/M 0010657 Revision 13)
(245-25 - Manual Edited to B/M 0010659 Revision 14)
May 15, 2009 - Revised (210-25 - Manual Edited to B/M 0010657 Revision 13)

(245-25 - Manual Edited to B/M 0010659 Revision 14)
November 15, 2010 - Revised

April 8, 2011 - Revised

July 11, 2011 - Revised
October 3, 2011 - Revised
February 24, 2012 - Revised
June 29, 2012 - Revised
September 21, 2012 - Revised
January 31, 2013 - Revised
April 18, 2013 - Revised
July 16, 2013 - Revised
October 15, 2013 - Revised
January 1, 2015 - Revised

210-25/245-25



GENERAL INFORMATION

SECTION 6 CYLINDER @ SECTION 6 CYLINDER
FIGURE 6-3. LIFT CYLINDER ASSEMBLY FIGURE 6:3. LIFT CYLINDER v
ITEM ¥ PART NUMBER ary. DESCRIPTION REV.
71001140104 | Ref | LIFT CYLINDER ASSEMBLY B
; 2 0100011 AR Compound, Locking
2 0630535 3 Capscrew 1/4-20 x 1-1/8
3 0791003 1 Screw #10-24 x 38
4 0961897 1 Bushing, Tapered
5 1320136 1 Clamp, Cable
6 1683063 1 Head
7 2220883 1 Plug, O-Ring
8 2220885 2 Plug, O-Ring
9 2220886 1 Plug, O-Ring
10 3020039 AR Lubricant
" 3480282 1 Piston
12 3760371 1 Ring, Washer
13 3931420 8 Capscrew 1/4-20 x 1-1/4
14 3931824 8 Capscrew 1/2-13 x 1-1/2
15 3951003 1 Setscrew #10-24 x 38
16 4100099 1 Spacer
17 4640999 1 Cartridge, Holding Valve (Non Vented)
17 2900792 Kit, Seal - 4640999 Cartridge Vaive
18 4641248 1 Cartridge, Counterbalance Valve (Non Vented)
18 70004186 Kit, Seal - 4641248 Cartridge Vaive
19 1001117991 1 Sensor, Cylinder Length
20 1001118070 1 Cap, Retainer
21 1001118084 1 Barrel
21A 0961950 2 Bushing
22 1001118086 1 Rod
22A 0961950 2 Bushing
100 1001139996 1 Kit, Seal (Includes items 101-109)
101 See Note 2 Ring, Wear (Note: Use p/n 1001139996)
102 See Note 1 Ring, Back-Up (Note: Use p/n 1001139996)
103 See Note 2 Ring. Lock (Note: Use p/n 1001139996)
104 Sec Note 2 Ring, Back-Up (Note: Use pin 1001139996)
105 See Note 2 O-Ring (Note: Use p/n 1001139996)
106 See Note 1 O-Ring (Note: Use p/n 1001139996)
107 See Note 1 Seal (Note: Use p/n 1001139996)
108 See Note 1 Wiper, Rod (Note: Use p/n 1001139996)
109 See Note 2 Seal (Note: Use p/n 1001139996}
200 1001119105 1 Kit, Sensor Magnet (Includes ltems 201-203)
201 See Note NSS Sleeve, Spacer (Note: Use p/n 1001119105),
202 1001118066 1 Magnet, Sensor
203 1001118069 1 ing, Internal Retaining
203
201 200

Toariea
PG# Model Designation Manual # Manual # Model Designation PG#

1) MACHINE IDENTIFICATION

Machines are identified by model and in some cases a combination of models, serial number (SN) or redional standard (i.e
ANSI, CE,CSA). Components may also be identified by SN or manufacturer. common components that may be identified
by these characteristics are engines and hydraulic components.

2) PARTS MANUAL ORGANIZATION

Product informationin this manual is organized under section titles. Frame, Cylinder, Hydraulic and Electrical are a few
examples. Each section is organized by figure and page number. The information within the Figure is then organized by item
number, part number, description and corresponding illustration (s).

3) TABLE OF CONTENTS
A table of contents is found toward the beginning of the manual. Figure number, description and page number are provided
for quick reference to the page containing the related information.

4) RECOMMENDED SPARE PARTS
The Recommended Spare Parts, located near the end of the manual, referance most frequently used maintenance parts.

5) PART NUMBER INDEX
A numerical index listing all part numbers and the corresponding page number(s) appears at the back of the manual.

210-25/245-25 3121305



GENERAL INFORMATION

6) NON-SERVICED PARTS

In sone instances, it is necessary to display non-serviced parts, assemblies or installations. In the case of assemblies and
installations ther will be a Ref in the Qty column. In case of parts that are not available for service within assemblies or
components, there will be a NSS (Not Sold Separately) or NLA (No Longer Available) listed in the Qty. column of the

manual.

7) PARTS LIST ITEM NUMBERS

Numbers shown in the item# column correspond to numbers used in theassociated illustration (s). tem numbers which are

mising from the sequence inthe parts list are not used on that page

8) INDENTED PARTS DESCRIPTION

An indented part description is included in the item under which it is indented.

9) ABB REVIATION AND SYMBOLS

AC s i i .. Alternating Current
7.1 D) H— Ro— Advanced Design Electronics
ANSI ... . e Amerlcan National Standards Institute
AR wsimmmmmnmss s s «AS Required
ASSY Assembly
AUXs o amnne s mmsanas ..A uxiliary
AWG........ Amencan ereGauge
B/ M. oo e et e et et e e e e ... Bill of Material
CE: svaommisr s s s ..European Conformity
CEW iavssmnnwmnswaisaswenws  scounter Glockwise
CMuii v e e s ‘e .. Centimeter
CWesasamanasisssas ST . .Clockwise
CSA. o ..Canadran Standards Association
CYL... . ...Cylinder
DIA. ... wwe .. . Diameter
| 5] — P, Dlrect Current
EMS ..o s v et e e . EMergency Stop
[ 1o 1412
210 ) P - R ....Feet
GA(Ga):: wavnansdmnssERRsssEmassGauge
HYB siasnmmannrnsumsmammsimamns s sess ydiaulic
| 7 " . Hertz
ID.... = In5|de Dlameter
in... - ...inches
ISO...... | nternatlonal Organ |zat|on for Stand ards
...Joint Indust ry Council
. .Kilogram
e woLiter
...P ounds

10) ILLUSTRATION REFERANCE LETTERS

LCD siuw sansnsmmasmssins LiGUIdCrystal Display
LED Light Emitting Diodes
LH.: R ... Left Hand
LSS iiit i v ces st it e s wee e e LOA Sensing System
V(M ).ttt e e et e et et e s e e e METTIC/MetET
MM (mm) Milimeter
VA i simssiviossisaswiis nsiosesssavsissnssssMIaMPS
NLA s rviincins v s No Longer Available
NPT .... e et vee cee v et eet eee e e e eee ... National Pipe Threads
NSS: cicismissss comssissimmiing  sasssssisse  iovess Not Sold Separately
OD.. ot cet e v e et vt e et een sne e e e O UtsIdE Diameter
ORB s s sasss swnnanmass O-RiNG Boss
OREFS s ssmsmsisammmnesmenmences: \O-RINGFaEe Seal
.. .Ounces
waiiisaPage
Part Num ber
. .Quarts
.. .Quantity
. .Reference
..Revision Level
... Right Hand

........... Soaety ofAutomotlve E ngineers
.Serial Number

..... Specifications
& s ...Turntable
Un|v ersal G round Module
...Volts
.. Watts
... Number

When necessary, illustrations may contain referance letters that are intended to track information (i. e. hoses, harnesses)
from one point to another or to track visual enlargement of components to show details that may be located in another

area on the illustration.

Note: Due to continuous product improvements, JLG Industries, Inc. reserves the right to make specification changes
without prior notification. Contact JLG Industries, Inc. for updated information.

3121305

210-25/245-25






TABLE OF CONTENTS

SECTION 1 - FRAME . ..ottt e e o b b e e s b b e e e e s b e e e e o bbb e e oo h b e e e e s A b b e e e s bbb e e s bb e e e e s b b e e s s kb e e e s sab e e e e s nbe s 9

FIGURE 1-1. CHASSIS AND FRONT AXLE INSTALLATION
FIGURE 1-2. REAR AXLE INSTALLATION .......
FIGURE 1-3. WHEEL DRIVE INSTALLATION...
FIGURE 1-4. DRIVE MOTOR ASSEMBLY ........
FIGURE 1-5. DRIVE HUB ASSEMBLY ..........

SECTION 2 - GROUND CONTROLS ...ttt sttt e et e st e e s b e e e s e e e e s e b b e e e s b b e e e s ssba e e e s bre e e s nanes 27

FIGURE 2-1. RIGHT SIDE COMPONENTS INSTALLATION ...ciiiiiiiiiiiiii it
FIGURE 2-2. MAIN VALVE ASSEMBLY .....ccoiiiiiiiiiiiiiiiicein e

FIGURE 2-3. DRIVE VALVE ASSEMBLY
FIGURE 2-4. HAND PUMP ASSEMBLY ........
FIGURE 2-5. GROUND CONTROL BOX
FIGURE 2-6. LEFT SIDE COMPONENTS INSTALLATION ...ttt e e e e e e e e e e e s e e e s
FIGURE 2-7. ENGINE INSTALLATION ...ttt ettt e oo e e et e e e e e s e e e e e e e s et e e e e e e e s esnnn e e e e e e e s asannnnneeeeens
FIGURE 2-8. PISTON PUMP ASSEMBLY
FIGURE 2-9. HOODS INSTALLATION ...ttt ittt ettt s e e skt e e et e e s b e e s et e e e et e e s nneeesannneeenas

SECTION 3 - SCISSORS ARMS ... ittt e et e e e e e ettt e e e e e st e et e e e e e e e e e et e e e e e et b r e et e e e e e s e snnnr e e e e e e e aansnnneeeeeens 55
FIGURE 3-1. SCISSORS ARMS INSTALLATION (210-25)

FIGURE 3-2. SCISSORS ARMS INSTALLATION (245-25)
FIGURE 3-3. SCISSORS PROTECTION INSTALLATION ... ..ottt ittt st snn e snne e e s snnne e

SECTION 4 - PLATFORM . ...ttt ettt e oottt e e e e ottt e e e e e s e e et e e e e e e s e b e et e e e e e e e e b a e et e e e e e s assnnr e e e e e e e nassnnnneeeeens 69

FIGURE 4-1. PLATFORM AND ACCESSORIES INSTALLATION (210-25)
FIGURE 4-2. PLATFORM AND ACCESSORIES INSTALLATION (245-25)

FIGURE 4-3. CONSOLE PANEL PARTS ...ttt ettt oo e ettt e e e e e e et e e e e e e et s e et e e e e e e sn e e e e e e e s e annnrneeeeens
SECTION 5 = CYLINDER .....oetiiiiiite ittt ettt s et e et et e oo st e oo bt e e e es et e e e b et e e ba e e e e ee R e e e e e b ne e e s s e et e e ennn e e e enre e e e nenes 85
FIGURE 5-1. LIFT CYLINDER ASSEMBLY ..ottt ettt sttt e e s n e s st e e snn e e e s nnn e e e e annneeea
FIGURE 5-2. STEERING CYLINDER ASSEMBLY (ORIGINAL EQUIPMENT) .....otiiiiiiiiiiiiee ettt
FIGURE 5-3. STEERING CYLINDER ASSEMBLY (SERVICE REPLACEMENT).......cuttiiiiiieiiiiie ettt

FIGURE 5-4. LEVELING CYLINDER ASSEMBLY (ORIGINAL EQUIPMENT) ................

FIGURE 5-5. LEVELING CYLINDER ASSEMBLY (SERVICE REPLACEMENT) ............

FIGURE 5-6. AXLE LOCKOUT CYLINDER ASSEMBLY (ORIGINAL EQUIPMENT).......

FIGURE 5-7. AXLE LOCKOUT CYLINDER ASSEMBLY (SERVICE REPLACEMENT) ......

FIGURE 5-8. EXTENSION CYLINDER ASSEMBLY (210-25) (ORIGINAL EQUIPMENT)......ccccveevnneen.

FIGURE 5-9. EXTENSION CYLINDER ASSEMBLY (210-25) (SERVICE REPLACEMENT)........c........

FIGURE 5-10. EXTENSION CYLINDER ASSEMBLY (245-25) (ORIGINAL EQUIPMENT)........cccccu...

FIGURE 5-11. EXTENSION CYLINDER ASSEMBLY (245-25) (SERVICE REPLACEMENT)
SECTION 6 - HYDRAULIC ... e e e e s s s bbb e e e e e e s s s bbb et e e e e e s s s bbb e e e e e e s s s anr e e e e e s 109

FIGURE 6-1. HYDRAULIC DIAGRAM ...t e e e e s e e e e s s s aar e e e s 110
SECTION 7 = ELECTRICAL ..ottt ettt ettt e ettt e e e 4 e e et e e e e e e e et e e e e e e e e e e e et e e e e e e e ne e et e e e e e e e sernn e e e e e e e e annnneeeeeens 117

FIGURE 7-1. ELECTRICAL PLANS - DIESEL CONTROL ...ttt ettt e e e e e e e e e e e e s 118
SECTION 8 - DECALS ...t e oo oo oo e e e e e o e e s e et e e e s e s e s b e e e e e e e e e s e s b e e e e e e e e e s s ssrna e e e e e e s s annnnneeeeeas 133

FIGURE 8-1. DECAL INSTALLATION. ...ttt e e et e e e e s s s e e e e e e s e sn e e e e e e e s e nnnaeeeeee s 134
SECTION 9 - RECOMMENDED SERVICE PARTS STOCK ...ttt ettt s e e e e e e e e s esnnnreeeeee s 137

FIGURE 9-1. MODELS 210-25/245-25 STANDARD PARTS ..ottt ettt ettt e e st e s e e e ees 138

FIGURE 9-2. MODELS 210-25/245-25 VARIABLE PARTS ....oiiiiiiii ettt ettt sttt 140
SECTION 10 - SPECIAL OPTIONS ...ttt ettt et e et ettt e e e e e e bt e e e e e oo e e e et e e e e e e e b e e et e e e e e s e sn b e et et e e e e e annrreeeeeens 141

FIGURE 10-1. SPECIAL OPTIONS .....ccetieiiiiitit ettt e ettt e e e e e sttt e e e oo ek ettt e e e e e e s e e et e e e e e e s b e e e et e e e e s e s nbn e e et e e e e e e nnrreeeeeens 142

3121305 210-25/245-25 7



TABLE OF CONTENTS

PART NUMBER INDEX ... ..ottt e e oo e e e e s s e b e e e e e e s s e bbb e e e e e e s e bbb e e e e e e e e e s b b e ae s 143

8 210-25/245-25 3121305



SECTION 1 - FRAME

SECTION 1 - FRAME

3121305 210-25/245-25 9



SECTION 1 - FRAME

FIGURE 1-1. CHASSIS AND FRONT AXLE INSTALLATION

\

,] v o 17 ~ v0e
— L ® (444

=

@ ¢

@®

—80¢2 g8ee

o

zoe
see g L oz

gog — ©

3121305

210-25/245-25

10



SECTION 1 - FRAME
FIGURE 1-1. CHASSIS AND FRONT AXLE INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
Ref FINAL ASSEMBLY LIST COMPONENTS
0010657 Ref Final Assembly List Components 210-25 13
0010659 Ref Final Assembly List Components 245-25 14
73 Ref Steering Cylinder Options (See CYLINDER SECTION for
Breakdown):
73 H000663 NLA Original Equipment (Use p/n H900014)
73 H900014 1 Service Replacement
99 S001614 2 Seal
SL210-25.110.00.0 Ref FRAME INSTALLATION B
148 S001614 2 Seal
149 S200911 4 Bushing
SL210-25.120.00.1 Ref FRONT AXLE INSTALLATION A
201 S201587 1 Spindle, RH
202 S201586 1 Spindle, LH
203 S201585 1 Rod, Tie
204 S201589 2 Pin, Tie Rod
205 S900088 1 Pin, Steering Cylinder to Frame
207 S201588 2 Spindle Cap
208 S000004 2 Thrust Washer
209 S900085 1 Pin, Steer Cylinder to Tie Rod
210 S900086 1 Washer
211 S900087 1 Washer
216 Ref Steering Cylinder Options (See CYLINDER SECTION for
Breakdown):
216 HO000663 NLA Original Equipment (Use p/n H900014)
216 H900014 1 Service Replacement
220 0761214 8 Bolt, M12x30
221 0761210 3 Bolt, M12x20
222 4832100 11 M12 Lockwasher
223 0701230 1 Bolt, M12x125
224 3291205 1 M12 Nut
225 S000141 6 Fitting, Grease
226 S001613 2 O-Ring
227 S001614 2 Seal
228 S001551 2 Bushing (Use p/n S900322)
Ref MISCELLANEOUS PARTS LIST COMPONENTS
X21025L Ref Miscellaneous Parts List Components 210-25 2
X24525L Ref Miscellaneous Parts List Components 245-25 2
302 S000141 6 Fitting, Grease
303 S000142 6 Cap, Grease Fitting

3121305 210-25/245-25 11



SECTION 1 - FRAME

FIGURE 1-2. REAR AXLE INSTALLATION

3121305

210-25/245-25

12



SECTION 1 - FRAME

FIGURE 1-2. REAR AXLE INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
Ref FINAL ASSEMBLY LIST COMPONENTS
0010657 Ref Final Assembly List Components 210-25 13
0010659 Ref Final Assembly List Components 245-25 14
22 E000376 2 Limit Switch
52 Ref Cylinder, Axle Lockout (See CYLINDER SECTION for
Breakdown) Options:
52 H000291 NLA Original Equipment (Use p/n H900009)
52 H900009 2 Service Replacement
97 S001640 2 Bumper
SL210-25.130.00.0 Ref REAR AXLE INSTALLATION B
101 S201591 1 Axle Mounting Weldment
102 S201592 1 Oscillating Axle Weldment
105 5201594 1 Pivoting Pin for Oscillating Axle Adjustment
105A S900191 1 Washer
106 S201595 2 Pin, Upper Cylinder
107 S201596 2 Pin, Lower Cylinder
112 S000141 3 Fitting, Grease
115 Ref Cylinder, Axle Lockout (See CYLINDER SECTION for Breakdown)
Options:
115 H000291 NLA Original Equipment (Use p/n H900009)
115 H900009 2 Service Replacement
116 S001640 2 Bumper
120 0760808 8 Bolt, M8x16
121 4811900 8 M8 Washer
122 4831900 8 M8 Lockwasher
123 4032017 4 Bolt, M10x65
124 4812000 4 M10 Washer
125 3291005 4 M10 Nut
126 0761214 5 Bolt, M12x30
127 4832100 5 M12 Lockwasher
130 0712024 8 Bolt, M20x80
131 3332015 8 M20 Locknut
132 5242000 8 Washer, Hardened
133 S001557 2 Bushing
135 3333615 1 M36 Nut
SL210-25.130.08.0 Ref REAR AXLE COVER PLATE INSTALLATION
203 S900209 2 Plate, Dust Flap Reinforcement
204 S900236 2 Flap, Rubber
205 3820510 8 Rivet
206 S201593 2 Plate, Cover
SL210-25.130.10.0 Ref REAR AXLE LIMIT SWITCH PLATE INSTALLATION
301 S201597 1 Plate, Limit Switch Mounting
302 S900188 1 Cover, Limit Switch
303 S900189 2 Bushing
304 S900211 2 Washer
305 S900190 2 Bushing
306 0701222 4 Bolt, M12x70
307 4812100 2 M12 Washer
308 4832100 4 M12 Lockwasher
310 4031614 8 Bolt, M5x50

3121305 210-25/245-25 13



SECTION 1 - FRAME

14

ITEM PART NUMBER QTY DESCRIPTION REV
311 4831600 8 M5 Lockwasher
313 E000376 2 Limit Switch
SL210-25.160.09.0 Ref FRAME COVER PLATE A
401 S900096 1 Plate, Cover (Not Shown)
Ref MISCELLANEOUS PARTS LIST COMPONENTS

X21025L Ref Miscellaneous Parts List Components 210-25 2

X24525L Ref Miscellaneous Parts List Components 245-25 2
502 S000141 5 Fitting, Grease
503 S000142 5 Cap, Grease Fitting

210-25/245-25 3121305






SECTION 1 - FRAME
FIGURE 1-3. WHEEL DRIVE INSTALLATION

16 210-25/245-25 3121305



SECTION 1 - FRAME
FIGURE 1-3. WHEEL DRIVE INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
Ref FINAL ASSEMBLY LIST COMPONENTS
0010657 Ref Final Assembly List Components 210-25 13
0010659 Ref Final Assembly List Components 245-25 14
46 H000219 2 Drive Hub Assembly (See DRIVE HUB ASSEMBLY for
Breakdown)
61 H000443 2 Drive Motor Assembly (See DRIVE MOTOR ASSEMBLY for
Breakdown)
107 Ref Wheel and Tire Assembly Options (was p/n S201112):
107 $S900327 2 RH
107 $S900328 2 LH
Ref Note: Assemblies may require ballast/foam filling to

manufacturer's specifications prior to installation on a
machine. Refer to Operation and Safety or Service and
Maintenance Manuals. Purchase individual tire and/or rim
only if able to foam fill tire and wheel assembly, otherwise,
purchase complete assembly.

107 70000154 AR Wheel
107 70000153 AR Tire
SL210-25.120.00.1 Ref FRONT AXLE INSTALLATION A

213 H000219 2 Drive Hub Assembly (See DRIVE HUB ASSEMBLY for
Breakdown)

214 H000443 2 Drive Motor Assembly (See DRIVE MOTOR ASSEMBLY for
Breakdown)

215 Ref Wheel and Tire Assembly Options (was p/n S201112):

215 $S900327 2 RH

215 S900328 2 LH

Ref Note: Assemblies may require ballast/foam filling to

manufacturer's specifications prior to installation on a
machine. Refer to Operation and Safety or Service and
Maintenance Manuals. Purchase individual tire and/or rim
only if able to foam fill tire and wheel assembly, otherwise,
purchase complete assembly.

215 70000154 AR Wheel
215 70000153 AR Tire
218 0771619 12 Bolt, M16x55
219 5241600 12 Flatwasher, Hardened
232 5272411 4 Bolt, M16x35
SL210-25.130.00.0 Ref REAR AXLE INSTALLATION B
317 H000219 2 Drive Hub Assembly (See DRIVE HUB ASSEMBLY for
Breakdown)
328 0771619 12 Bolt, M16x55
329 5241600 12 Flatwasher, Hardened
337 5272411 4 Bolt, M16x35
Ref MISCELLANEOUS PARTS LIST COMPONENTS

X21025L Ref Miscellaneous Parts List Components 210-25 2

X24525L Ref Miscellaneous Parts List Components 245-25 2
409 S003991 12 Lug Nut
410 S004000 12 Cap, Lug Nut

3121305 210-25/245-25 17



SECTION 1 - FRAME
FIGURE 1-4. DRIVE MOTOR ASSEMBLY

i o e .

(GD) 20
@
& &
> K
> @5\
19
e S —
S —
& S

NS
o
\

18 210-25/245-25 3121305



SECTION 1 - FRAME
FIGURE 1-4. DRIVE MOTOR ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
H000443 Ref DRIVE MOTOR ASSEMBLY D
3 7027861 1 Seal, Dust
5 See Note NSS Seal, Shaft (Use Item 51)
7 7020128 1 Race, Bearing
8 7020129 1 Bearing, Needle
13 See Note 1 Shaft and Housing (Note: Not Available - Purchase Complete
Assembly)
14 7027941 1 Shaft, Cardan
16 See Note NSS O-Ring (Use Item 51)
17 7027939 1 Plate, Distributor
18 See Note 1 Gear Set (Note: Not Available - Purchase Complete Assembly)
19 7027940 1 Cover, End
20 See Note NSS Washer (Use Item 51)
21 See Note 7 Screw M8 x 45mm (Note: Not Available - Purchase Locally)
51 7020127 1 Seal Kit - HO00443 Motor (Includes Items 3, 5, 16 & 20)

3121305 210-25/245-25 19



SECTION 1 - FRAME

FIGURE 1-5. DRIVE HUB ASSEMBLY

(<]

v N
éé |||u||||||||||n|||J_ .
S

39

53

20 210-25/245-25 3121305



SECTION 1 - FRAME
FIGURE 1-5. DRIVE HUB ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
H000219 Ref DRIVE HUB ASSEMBLY - COMPLETE E

2 See Note 1 Spindle (Note: Not Available - Purchase Complete Assembly)

5 See Note 1 Hub (Note: Not Available - Purchase Complete Assembly)

6 70000239 1 Gear Ring

7 See Note 1 Cover (Note: Not Available - Purchase Complete Assembly)

8 See Note 1 Flange (Note: Not Available - Purchase Complete Assembly)

9 See Note 1 Coupling (Note: Not Available - Purchase Complete Assembly)

10 See Note 1 Thrustwasher (Note: Not Available - Purchase Complete
Assembly)

11 See Note 1 Thrustwasher (Note: Not Available - Purchase Complete
Assembly)

12 See Note 1 Circlip (Note: Not Available - Purchase Locally)

14 See Note 3 Planetary Gear (Note: Not Available - Purchase Complete
Assembly)

17 See Note 3 Pin (Note: Not Available - Purchase Complete Assembly)

18 See Note 6 Thrustwasher (Note: Not Available - Purchase Complete
Assembly)

19 See Note 6 Spacer (Note: Not Available - Purchase Complete Assembly)

26 70000240 1 Sun Pinion

33 See Note 1 Piston (Note: Not Available - Purchase Complete Assembly)

34 70000241 16 Spring

35 70000242 5 Disc

36 70000243 6 Disc

37 70000244 1 Lock Nut

39 70000245 2 Bearing

40 70000246 1 Bearing

41 70000247 1 Bearing

42 See Note 6 Bearing (Note: Not Available - Purchase Complete Assembly)

43 See Note 1 Circlip (Note: Not Available - Purchase Locally)

44 See Note 1 Circlip (Note: Not Available - Purchase Locally)

45 See Note 1 Disc (Note: Not Available - Purchase Complete Assembly)

46 See Note 1 Circlip (Note: Not Available - Purchase Locally)

47 See Note 1 Plug (Note: Not Available - Purchase Locally)

48 70000248 1 O-Ring

49 70000249 2 O-Ring

50 70000250 1 O-Ring

51 70000251 1 O-Ring

52 70000252 1 O-Ring

53 70000253 1 Oil Seal

54 70000254 1 Gasket

55 70000255 1 O-Ring

56 70000256 1 Blocking Ring

57 70000257 1 O-Ring

58 70000258 1 Blocking Ring

59 See Note 8 Screw (Note: Not Available - Purchase Locally)

60 See Note 2 Screw (Note: Not Available - Purchase Locally)

61 See Note 2 Screw (Note: Not Available - Purchase Locally)

62 See Note 2 Plug (Note: Not Available - Purchase Locally)

63 See Note 2 Washer (Note: Not Available - Purchase Locally)

64 See Note 1 Plug (Note: Not Available - Purchase Locally)

3121305 210-25/245-25 21



SECTION 1 - FRAME

22

ITEM PART NUMBER QTY DESCRIPTION REV
65 See Note 1 Disc (Note: Not Available - Purchase Complete Assembly)
66 70000259 6 Threaded Stud
67 70000260 1 O-Ring
68 70000346 1 Reduction Gear Kit
69 S003991 6 Nut, Wheel

210-25/245-25

3121305






SECTION 1 - FRAME

FIGURE 1-6. LADDER AND LEVELING CYLINDERS INSTALLATION

O—0

7,
WIAY

0 2

RRK 125
N 120
121

24 210-25/245-25

—0—0
—0

7\0 (FRONT -
SHOWN)

71(REAR -

NOT SHOWN)

3121305



SECTION 1 - FRAME
FIGURE 1-6. LADDER AND LEVELING CYLINDERS INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
Ref FINAL ASSEMBLY LIST COMPONENTS
0010657 Ref Final Assembly List Components 210-25 13
0010659 Ref Final Assembly List Components 245-25 14
12 E000230 4 Plug
13 E000231 4 Gland, Cable
21 E000359 4 Switch, Limit
63 Ref Leveling Cylinder Assembly (RF,LR) Options (See CYLINDER
SECTION for Breakdown):
63 H000447 NLA Original Equipment (Use p/n H900008)
63 H900008 2 Service Replacement
64 Ref Leveling Cylinder Assembly (LF, RR) Options (See CYLINDER
SECTION for Breakdown):
64 H000448 NLA Original Equipment (Use p/n H900010)
64 H900010 2 Service Replacement
70 HO000558 2 Valve, Leveling Cylinder (8 Bar)
71 HO000559 2 Valve, Leveling Cylinder (1 Bar)
98 S001640 4 Bumper
SL210-25.110.03.0 Ref FRAME END PLATE INSTALLATION C
120 S900002 4 Plate
121 S900003 4 Gasket
124 0760608 16 Bolt, M6x16
125 4831700 16 Lockwasher M6
Ref LADDER INSTALLATION A
SL210-25.180.00.0 Ref Ladder Installation 210-25 A
SL245-25.180.00.0 Ref Ladder Installation 245-25
207 Ref Ladder Options:
207 S900220 1 SL210-25
207 S201601 1 SL245-25
210 S004014 AR Tread Plate
212 0761012 4 Bolt M10x25
213 4812000 4 Flatwasher M10
214 4832000 4 Lockwasher M10
215 3820510 AR Rivet
SL210-25.190.00.0 Ref LEVELING SWITCHES INSTALLATION A
305 Ref Cover, Switch Options:
305 S201599 2 LH
305 S900187 2 RH
306 S900102 4 Plate
307 S900103 8 Spacer
311 S900104 4 Bracket, Switch
313 E000359 4 Switch, Limit
314 4811400 16 Flatwasher M4
315 4031510 16 Bolt, M4x30
316 3290405 16 Nut M4
317 5271811 8 Bolt M8x50
318 0700834 16 Bolt M8x170
319 4811900 16 Flatwasher M8

3121305 210-25/245-25 25






SECTION 2 - GROUND CONTROLS

SECTION 2 - GROUND CONTROLS

3121305 210-25/245-25 27



SECTION 2 - GROUND CONTROLS
FIGURE 2-1. RIGHT SIDE COMPONENTS INSTALLATION

28 210-25/245-25 3121305



SECTION 2 - GROUND CONTROLS
FIGURE 2-1. RIGHT SIDE COMPONENTS INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
Ref FINAL ASSEMBLY LIST COMPONENTS
0010657 Ref Final Assembly List Components 210-25 13
0010659 Ref Final Assembly List Components 245-25 14
1 E000044 1 Switch, Tilt
3 E000057 1 Terminal, Battery (Negative)
4 E000058 1 Terminal, Battery (Positive)
5 E000059 1 Switch, Battery Isolator
5 70001114 1 Handle
6 E000063 1 Horn
8 E000083 AR Cable, Control
9 8008750 2 Battery
10 E000102 1 Connector Housing, Female 24-Pin
11 E000103 1 Connector Housing, Male 24-Pin
18 E000275 1 Cable, Battery Connector
23 E000377 1 Switch, Emergency Stop
24 E000390 1 Switch, Outrigger Cylinder Key
24 7027962 1 Key
25 E000391 3 Block, Contact
28 E000481 1 Connector Insert, Female 24-Pin
29 E000482 1 Connector Insert, Male 24-Pin
30 Ref Box, Ground Control (See GROUND CONTROL BOX for
Breakdown)
33 H000019 1 Solenoid Valve
33 7012986 1 Cail
33 7012941 1 Cartridge
33 7010543 1 Seal Kit
34 HO000038 4 meters Hose, Fuel Line (5.5 mm I.D. - Not Shown)
35 HO000039 4 meters Hose, Fuel Line (7.5 mm I.D. - Not Shown)
36 HO000040 4 Clamp, Hose (Not Shown)
37 H000048 1 Fitting, Fuel Hose (Return)
38 HO000049 1 Fitting, Fuel Hose (Feed)
39 HO000051 2 Strap, Fuel Tank Mounting
41 H000121 1 Main Valve Assembly (See MAIN VALVE ASSEMBLY for
Breakdown)
51 H000285 1 Hand Pump Assembly (See HAND PUMP ASSEMBLY for
Breakdown)
58 H000412 1 Tank, Fuel
60 HO000436 1 Drive Valve Assembly (See DRIVE VALVE ASSEMBLY for
Breakdown)
68 H000536 1 Pressure Switch
SL210-25.160.00.0 Ref MOUNTING BRACKETS INSTALLATION A
101 S201613 1 Bracket, Main Valve
104 S200563 1 Panel, Electrical Carrier
105 S900094 1 Tray, Battery
115 0761012 15 Bolt, M10x25 (Not Shown)
116 4812000 25 M10 Washer (Not Shown)
117 0761014 4 Bolt, M10x30 (Not Shown)
118 0760610 4 Bolt, M6x20 (Not Shown)
119 4811700 4 M6 Washer (Not Shown)
120 0761010 4 Bolt, M10x20 (Not Shown)
3121305 210-25/245-25 29



SECTION 2 - GROUND CONTROLS

30

ITEM PART NUMBER QTY DESCRIPTION REV
SL210-25.160.02.0 Ref DRIVE VALVE MOUNTING BRACKET ASSEMBLY A
201 S900192 1 Bracket, LH Valve
202 S900089 1 Bracket, RH Valve
SL153-00-600.07.0 Ref SWITCH MOUNTING PLATE
301 S200263 1 Plate, Switch Mounting
Ref ENGINE INSTALLATION
H900003 Ref Engine Installation (Prior to SN 1200019244) E
1001102686 Ref Engine Installation (SN 1200019244 through 1200020465) A
460 HO05559 1 Control Box, Deutz Engine
460 70001352 1 PC Board with LEDs
460 70001353 1 E-Prom w/Software
460 70001355 1 Diode
460 70000634 1 Hourmeter
460 70000635 2 Switch, Pushbutton
460 70001122 4 Mount, Vibration
Ref HYDRAULIC DIAGRAM COMPONENTS
H900033 Ref Hydraulic Diagram Components 210-25 1
H900035 Ref Hydraulic Diagram Components 245-25 1
509 H000019 1 Solenoid Valve
509 7012986 1 Call
509 7012941 1 Cartridge
509 7010543 1 Seal Kit
510 H000536 1 Pressure Switch
517 HO000121 1 Main Valve Assembly (See MAIN VALVE ASSEMBLY for
Breakdown)
527 H000285 1 Hand Pump Assembly (See HAND PUMP ASSEMBLY for
Breakdown)
530 HO000436 1 Drive Valve Assembly (See DRIVE VALVE ASSEMBLY for
Breakdown)
Ref MISCELLANEOUS PARTS LIST COMPONENTS
X21025L Ref Miscellaneous Parts List Components 210-25 2
X24525L Ref Miscellaneous Parts List Components 245-25 2
606 S001443 3 Chain with Plate
608 S001677 2 Ring, Key
210-25/245-25 3121305






SECTION 2 - GROUND CONTROLS

FIGURE 2-2. MAIN VALVE ASSEMBLY

3121305

210-25/245-25

32



SECTION 2 - GROUND CONTROLS

FIGURE 2-2. MAIN VALVE ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
H000121 MAIN CONTROL VALVE ASSEMBLY D
2 H000116 1 Section, Pump (Left Side)
2 8007939 1 Seal Kit - HO00116 Section
2A 8007944 1 Pilot Supply Assembly
2B 7027912 1 Relief Assembly
3 H000352 1 External Pilot Supply
4 7028847 8 Valve Section (With Relief Valve) (All Functions Except Lift) (was
p/n HO00188)
4 H000031 8 Seal Kit - 7028847 Section (Use p/n 8007935)
5 HO000542 1 Valve Section (Without Relief Valve) (Lift Functions Only)
5 H000031 1 Seal Kit - HO00542 Section (Use p/n 8007935)
6 H000580 1 End Plate
6 See Item 18 1 Seal Kit - HO00580 Section
7 Ref Valve, Relief (Platform Function Only) Options:
7 H000602 1 Valve, Relief (Prior to SN 1200016203)
7 H000609 1 Valve, Relief (SN 1200016203 through 1200020465)
8 H005250 15 Valve, Relief (All Functions Except Lift Function)
9 Ref Spool (Platform) Options:
9 H000390 1 Spool (Prior to SN 1200016203)
9 H000514 1 Spool (SN 1200016203 through 1200020465)
10 H005279 1 Spool (Drive 2)
11 H000516 1 Spool (Lift)
12 H000207 1 Spool (Steer)
13 HO000389 4 Spool (Outrigger)
14 HO000191 7 Electrical Activator (on-off) (All Functions Except Drive and Drive
2)
14 HO000032 7 Seal Kit - HO00191 Electrical Activator (Use p/n 8007954)
14 7028846 28 Screw, Mounting
14 7028849 7 DIN Connector (Black)
15 H000206 2 Electrical Activator (Proportional High) (Drive and Drive 2
Functions)
15 HO000032 2 Seal Kit - HO00206 Electrical Activator (Use p/n 8007954)
15 7028846 8 Screw, Mounting
15 8007953 2 DIN Connector (White)
16 7028893 8 Mechanical Activation Assembly (was p/n H000187)
16 H005248 8 Seal Kit - 7028893 Mechanical Activator (Use p/n 8007894)
16A 1003107 16 Nut, Seal (2 per Assembly)
16A 8007915 16 Pin, Threaded (2 per Assembly)
16B 0318854 32 Screw (4 per Assembly)
16C H005247 8 Base and Lever Assembly (1 per Assembly)
16D 0307544 8 Screw (1 per Assembly)
16D 0893076 8 Washer (1 Per Assembly)
18 H000397 1 Assembly Kit (Includes Hardware and Seals for Between Valve
Sections)
18 7028848 9 Seal Kit for Between Valve Sections (was p/n H005249) (Note:
One Seal Kit does both sides of section)
23 HO000514 1 Spool (Drive 1)

3121305 210-25/245-25 33



SECTION 2 - GROUND CONTROLS
FIGURE 2-3. DRIVE VALVE ASSEMBLY

34 210-25/245-25 3121305



SECTION 2 - GROUND CONTROLS
FIGURE 2-3. DRIVE VALVE ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
H000436 Ref DRIVE VALVE ASSEMBLY D
4 70000269 2 Spool Valve
4 70000385 AR Coil
Ref Note: Coil Nut, and Seal Kit Not Currently Available
5 70000270 16 DIN Screw
6 70000267 2 Flow Divider
7 70000271 2 Spool Valve
7 70000385 AR Coil
Ref Note: Coil Nut, and Seal Kit Not Currently Available
8 70000333 2 DIN Connector (Gray)
9 70000332 2 DIN Connector (Black)

3121305 210-25/245-25 35



SECTION 2 - GROUND CONTROLS

FIGURE 2-4. HAND PUMP ASSEMBLY

3121305

210-25/245-25

36



SECTION 2 - GROUND CONTROLS

FIGURE 2-4. HAND PUMP ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV

H000285 Ref HAND PUMP ASSEMBLY E
1 70000513 1 Pump Assembly (See Items 101-117 for Breakdown)
2 70000528 1 Valve Assembly (See Items 201-220 for breakdown)

70000513 Ref PUMP ASSEMBLY

101 70000514 1 Valve, Suction

102 See Note 1 Plug (Note: Not Available - Purchase Locally)

103 See Note 1 Plug (Note: Not Available - Purchase Locally)

104 See Note 1 Body (Note: Not Available - Purchase Valve Assembly)

105 70000515 1 Rod, Connecting

106 70000516 1 Lever

107 70000517 1 Piston

108 70000518 1 Seal

109 70000519 2 Seal

110 70000520 2 Pin

111 70000521 6 Ring, Retaining

112 70000522 2 Ball

113 70000523 1 Ring

114 70000524 1 Washer

115 70000525 1 Ring, Internal Retaining

116 70000526 2 Seal

117 70000527 2 Spring
70000528 Ref VALVE ASSEMBLY

201 See Note 1 Body (Note: Not Available - Purchase Valve Assembly)

202 70000529 3 Ball

203 70000530 8 Ring

204 See Note 2 Bolt M8 x 8mm (Note: Not Available - Purchase Locally)

205 70000531 1 Spinner (Not Shown)

206 70000532 1 Spring

207 See Note 1 Plug (Note: Not Available - Purchase Locally)

208 70000533 1 Screw

209 70000534 1 Fitting, Straight

210 70000535 2 Seal

211 70000536 1 Spring

212 See Note 1 Nut M10 (Note: Not Available - Purchase Locally)

213 70000537 1 Seal

214 See Note 1 Setscrew (Note: Not Available - Purchase Locally)

215 70000538 1 Relief, Valve

216 70000539 1 Pin, Ball Driving

217 70000540 1 Plate, Seal

218 70000541 1 Valve Body

219 70000542 1 Knob Assembly

220 70000543 1 Valve Body

3121305 210-25/245-25 37



SECTION 2 - GROUND CONTROLS
FIGURE 2-5. GROUND CONTROL BOX

ol

IO
i &

38 210-25/245-25 3121305



SECTION 2 - GROUND CONTROLS

FIGURE 2-5. GROUND CONTROL BOX

ITEM PART NUMBER QTY DESCRIPTION REV
Ref GROUND CONTROL BOX ASSEMBLY
1 0140011 1 Alarm
2 E000189 1 Card, Pump Delay
3 E000214 1 Card, Nivolux Control
4 E000218 1 Card, Complex Control
5 E000375 1 Housing, Control Box
6 E000419 5 LED, Red
7 E000457 2 Relay
8 E001206 1 Sensor, Level
9 E001375 1 Relay
10 E001376 1 Base, Relay
11 E007404 1 Card, Trigger Control
12 E700100 1 Module, Load Sensing
13 E900057 1 Decal, Cover
14 E900059 2 Rail, DIN
15 E900060 1 Strip, Terminal
16 E000412 1 Switch, Deck Extend
17 E000436 1 Switch, Lift
18 E000378 1 Switch, Key
19 70000952 1 Connector (2 Pin for Nivolux Board - Not Shown)
20 70000953 2 Connector (3 Pin for Nivolux Board - Not Shown)
21 70000954 1 Connector (4 Pin for Nivolux Board - Not Shown)
22 70000955 1 Connector (8 Pin for Complex Board - Not Shown)
23 70000956 4 Connector (12 Pin for Nivolux and Complex Board - Not Shown)
24 70003616 1 Connector (6 Pin for Nivolux and Complex Board - Not Shown)

3121305 210-25/245-25 39



SECTION 2 - GROUND CONTROLS
FIGURE 2-6. LEFT SIDE COMPONENTS INSTALLATION

516
509
?( ' o 510
i \
2 5
5
\

3121305

210-25/245-25

40



SECTION 2 - GROUND CONTROLS
FIGURE 2-6. LEFT SIDE COMPONENTS INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
Ref FINAL ASSEMBLY LIST COMPONENTS
0010657 Ref Final Assembly List Components 210-25 13
0010659 Ref Final Assembly List Components 245-25 14
31 H000013 1 Gauge, Hydraulic Oil Level (Prior to SN 1200011214)
40 H000077 1 Valve, Directional Control
40 7017444 1 Call
40 7017414 1 Cartridge
40 2900708 1 Seal Kit
42 H000122 1 Valve, Shut-Off (Bolts to Front of Hydraulic Tank - Not Shown)
48 H000241 1 Breather (Prior to SN 1200011214)
66 Ref Engine, Deutz F4L2011F Options:
66 H900003 1 Engine, Deutz F4L2011F (Prior to SN 1200019244)
66 1001102686 1 Engine, Deutz F4L2011F (SN 1200019244 through
1200020465)
69 HO000540 1 Filter, Pressure
69 70000023 1 Element
131 1001091145 1 Tank Assembly, Hydraulic (SN 1200011214 through
1200020465)
131A H000013 1 Gauge, Hydraulic Oil Level
131B H000241 1 Breather
SL210-25.160.06.0 Ref DIRECTIONAL CONTROL VALVE BRACKET
151 S900090 1 Bracket, Directional Control Valve
SL210-25.160.07.0 Ref HYDRAULIC PRESSURE FILTER BRACKET
201 S900095 1 Bracket, Pressure Filter
SL210-25.161.00.0 Ref ENGINE ASSEMBLY INSTALLATION B
304 S201661 1 Pipe, Air Intake
308 Ref Engine, Deutz F4L2011F Options:
308 H900003 1 Engine, Deutz F4L2011F (Prior to SN 1200019244)
308 1001102686 1 Engine, Deutz F4L2011F (SN 1200019244 through
1200020465)
319 3291001 3 Nut M10
320 0761012 4 Bolt, M10 x25
321 4812000 4 Flatwasher M10
322 4832000 4 Lockwasher M10
324 0701227 4 Bolt, M12x100
325 4812100 4 Flatwasher M10
326 3291205 4 Nut M12
SL210-25.161.01.0 Ref ENGINE TRAY INSTALLATION C
425 S201610 1 Tray, Engine
429 0761614 2 Bolt, 16x30
430 4812300 2 Flatwasher M16
SL210-25.161.02 Ref COOLING FAN SHROUD INSTALLATION
509 S900091 1 Shroud, Fan
510 S900092 1 Plate, Access Cover
516 S900093 1 Safety Screen
518 0760606 4 Bolt M6x12
519 4811700 4 Flatwasher M6
520 0760814 10 Bolt, M8 x 30
521 3290805 10 Nut M8
522 4811900 20 Flatwasher M8
3121305 210-25/245-25 41



SECTION 2 - GROUND CONTROLS

42

ITEM PART NUMBER QTY DESCRIPTION REV
SL210-25.161.05.0 Ref HYDRAULIC TANK INSTALLATION (Prior to SN 1200011214)
625 0760812 12 Bolt, M8x22
626 4811900 12 Flatwasher M8
627 H003010 1 Seal, Tank Lid (Not Shown)
628 H000442 1 Tank, Hydraulic
629 4010508 6 Bolt M5x16
630 H000241 1 Breather
631 H000013 1 Gauge, Hydraulic Oil Level
Ref ENGINE COMPONENTS
H900003 Ref Engine Components (Prior to SN 1200019244) E
1001102686 Ref Engine Components (SN 1200019244 through 1200020465) A
711 70000051 1 Cap, Air Cleaner
Ref HYDRAULIC DIAGRAM COMPONENTS
H900033 Ref Hydraulic Diagram Components 210-25 1
H900035 Ref Hydraulic Diagram Components 245-25 1
802 H000442 1 Tank, Hydraulic (Prior to SN 1200011214)
803 HO000013 1 Gauge, Hydraulic Oil Level
804 H000241 1 Breather
805 Ref Engine, Deutz F4L2011F Options:
805 H900003 1 Engine, Deutz FAL2011F (Prior to SN 1200019244)
805 1001102686 1 Engine, Deutz F4L2011F (SN 1200019244 through
1200020465)
806 H000540 1 Filter, Pressure
806 70000023 1 Element
835 HO00077 1 Valve, Directional Control
835 7017444 1 Call
835 7017414 1 Cartridge
835 2900708 1 Seal Kit
837 H000122 1 Valve, Shut-Off (Bolts to Front of Hydraulic Tank - Not Shown)

210-25/245-25

3121305






SECTION 2 - GROUND CONTROLS
FIGURE 2-7. ENGINE INSTALLATION

%120 329 332

120 o122 108

s
; Y "\i

44 210-25/245-25

3121305



SECTION 2 - GROUND CONTROLS

FIGURE 2-7. ENGINE INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
Ref FINAL ASSEMBLY LIST COMPONENTS
0010657 Ref Final Assembly List Components 210-25 13
0010659 Ref Final Assembly List Components 245-25 14
a7 H000220 1 Pump, Hydraulic (See PISTON PUMP ASSEMBLY for
Breakdown)
SL210-25.161.00.0 Ref ENGINE ASSEMBLY INSTALLATION B
101 S201610 1 Tray, Engine
103 S201602 1 Tailpipe
108 Ref Engine, Deutz F4L2011F Options (See Items 301-326 for
Breakdown):
108 H900003 1 Engine, Deutz F4L2011F (Prior to SN 1200019244)
108 1001102686 1 Engine, Deutz F4L2011F (SN 1200019244 through
1200020465)
109 S000091 1 Sleeve, Rubber 60mm
110 70000053 1 Air Cleaner Assembly
110 H005232 1 Primary Filter Element
110 70000054 1 Safety Filter Element
111 H005238 1 Elbow, Air Intake
112 H005234 1 Hose, Air Intake
113 H005241 2 Hose Clamp, C50-70x13
114 S005172 3 Clamp, Exhaust
115 S005171 1 Pipe, Exhaust Flex
120 0761012 3 Bolt, M10 x 25
121 4812000 3 Flatwasher M10
122 4832000 3 Lockwasher M10
124 0701227 4 Bolt, M12 x 100
125 4812100 4 Flatwasher M12
126 3291205 4 Nut M12
127 0700817 2 Bolt, M8 x 45
128 4811900 2 Flatwasher M8
129 4831900 2 Lockwasher M8
130 3290801 2 Nut M8
SL210-25.161.01.0 Ref ENGINE TRAY INSTALLATION C
227 4032008 2 Bolt, M10x20
228 4832000 2 Lockwasher M12
231 S201614 1 Bracket, Air Filter
Ref ENGINE COMPONENTS
H900003 Ref Engine Components (Prior to SN 1200019244) E
1001102686 Ref Engine Components (SN 1200019244 through 1200020465) A
301 H004083 1 Flange
302 70000050 1 Indicator, Clog (Engine p/n H900003 Only)
303 H004084 1 Centa-Coupling
304 7020023 1 Filter, Fuel
304 70003463 Filter, Fuel (Bio-Diesel)
305 70000055 1 Solenoid, Throttle Control
305 70000056 1 Cable, Electrical
305 70001134 1 Seal, O-Ring
306 70000059 1 Starter Motor
306 Ref Solenoid, Starter
306 7026608 1 Engine p/n H900003
3121305 210-25/245-25 45



SECTION 2 - GROUND CONTROLS

46

ITEM PART NUMBER QTY DESCRIPTION REV
306 70001852 1 Engine p/n 1001102686
307 7016331 1 Oil Filter
308 Ref Pump, Fuel Supply Options:
308 Ref Engine p/n H900003
308 7027238 1 Pump, Fuel Supply
308 7020411 1 Seal, O-Ring
308 Ref Engine p/n 1001102686
308 70000916 1 Pump, Fuel Supply
308 70000917 1 Seal, O-Ring
308 70000918 1 Seal, O-Ring (Pump, Hand)
308 70000919 1 Pump, Hand
308 70001435 1 Kit Repair - Fuel Pump
310 7020465 AR Filler Cap
312 70000052 1 Hose, Rubber Reducing (Attaches Air Cleaner to Elbow)
313 Ref V-Belt Options: (Not Shown)
313 7020414 1 Engine p/n H900003
313 70000075 1 Engine p/n 1001102686
314 7020459 1 Thermostat (Not Shown) (Engine p/n H900003 Only)
315 70000264 1 Flywheel
315 7024579 1 Gear, Ring (Not Shown)
316 70000043 1 Dipstick
316 70000044 1 O-Ring
317 70000062 1 Solenoid, Shutdown (Bolts to Front of Engine - Not Shown)
317 70000061 1 Spring
317 7027249 1 Seal, O-Ring
318 Ref Solenoid, Start Options (Threads into Side of Front Cover - Not
Shown):
318 7027239 1 Engine p/n H900003
318 70000073 1 Engine p/n 1001102686
318 70000074 O-Ring
319 Ref Sender, Temperature Options (Not Shown):
319 7020168 1 Engine p/n H900003
319 70001851 1 Engine p/n 1001102686
319 7020480 1 Sealing Ring
320 Ref Switch, Oil Pressure Options (Not Shown):
320 7020443 1 Engine p/n H900003
320 7016330 1 Engine p/n 1001102686
321 70000922 2 Glow Plug (Not Shown)
321 7020492 2 Sealing Ring, Glow Plug (Not Shown)
322 1001105080 1 Harness, Air Cleaner Indicator (was p/n 70001779 - Not Shown)
323 70001841 1 Valve, EGR (Not Shown) (Engine p/n H900003 Only)
324 70001136 1 Mount Assembly, Left Front (Not Shown)
325 70001137 1 Mount Assembly, Right Front
326 70001138 2 Mount Assembly, Rear
327 70001850 1 Pump, Oil Lube (Not Shown) (was p/n 70000045)
327 7020468 1 Seal Between Oil Pump and Engine Block (Not Shown)
328 Ref Pump, Injector Options:
328 Ref Engine p/n H900003
328 70000046 AR Pump, Injector - A (Not Shown)
328 70000047 AR Pump, Injector - B (Not Shown)
328 70000048 AR Pump, Injector - C (Not Shown)
328 70000049 AR Pump, Injector - D (Not Shown)
210-25/245-25 3121305



SECTION 2 - GROUND CONTROLS

ITEM PART NUMBER QTY DESCRIPTION REV
328 See Note 4 Gasket (1 per Injector) (Not Shown) (Note: Not Available for
Purchase)

328 Ref Engine p/n 1001102686

328 70000912 AR Pump, Injector - A (Not Shown)

328 70000913 AR Pump, Injector - B (Not Shown)

328 70000914 AR Pump, Injector - C (Not Shown)

328 70000915 AR Pump, Injector - D (Not Shown)

328 70003464 4 O-Ring (1 per Injector) (Not Shown)

329 70003470 1 Manifold , Intake

329 7020449 4 Gasket, Intake Manifold (Not Shown) (Engine p/n H900003)

329 70001871 4 Gasket, Intake Manifold (Not Shown) (Engine p/n 1001102686)

330 7000695 1 Muffler

330 70001844 1 Clamp, Muffler

330 7020471 8 Gasket, Exhaust (Not Shown)

330 70003461 8 Stud, Exhaust (Not Shown) (Engine p/n 1001102686 Only)

330 70001846 4 Flange, Exhaust (Not Shown) (Engine p/n 1001102686 Only)

331 70003455 1 Adapter, Hose

331 3960407 1 Gasket, Intake (was p/n 70000920)

332 70003469 1 Flange, Intake

332 70003468 1 Sealing Ring

333 Ref Generator Options (Not Shown):

333 Ref Engine p/n H900003

333 70000057 1 Generator (Not Shown)

333 70000058 1 Regulator, Voltage

333 Ref Engine p/n 1001102686

333 70003446 1 Generator (Not Shown)

333 70000052 1 Regulator, Voltage

334 Ref Harness, Shutdown Actuator Options (Not Shown):

334 70001854 1 Engine p/n H900003 (was p/n 70000060)

334 70001842 1 Engine p/n 1001102686

335 70001840 1 Restrictor, EGR (Not Shown) (Engine p/n 1001102686 Only)

336 Ref Gasket, Head Options (Not Shown) (Engine p/n 1001102686
Only):

336 70003456 1 Gasket - 1 Notch

336 70003457 1 Gasket - 2 Notch

336 70003458 1 Gasket - 3 Notch

337 70003460 1 Pipe, Exhaust (Not Shown) (Engine p/n 1001102686 Only)

337 70001835 1 Gasket, EGR Valve Housing to Exhaust Pipe

337 70001836 1 Gasket, Exhaust Pipe to Cylinder Head

338 70003462 1 Adapter, Exhaust Pipe (Not Shown) (Engine p/n 1001102686
Only)

339 70003465 1 Sensor (Not Shown) (Engine p/n 1001102686 Only)

339 70003466 1 Shaped Packing

339 70003467 1 Clip

340 70003471 1 Harness, Starter (Not Shown) (Engine p/n 1001102686 Only)

341 70003472 1 Bracket, Oil Filter (Not Shown) (Engine p/n 1001102686 Only)

341 70003473 1 Gasket, Oil Filter Bracket

342 70001127 1 Cooler, Oil (Not Shown) (Engine p/n 1001102686 Only)

343 70001125 1 Cap, Breather (Not Shown) (Engine p/n 1001102686 Only)

343 70001126 1 Seal, Breather Cap

344 70003459 1 Manifold, Exhaust (Not Shown) (Engine p/n 1001102686 Only)

344 70001838 2 Gasket, Exhaust Manifold to Cylinder Head

3121305 210-25/245-25 47



SECTION 2 - GROUND CONTROLS

48

ITEM

PART NUMBER

QTY

DESCRIPTION

REV

344

70001837

Gasket, Exhaust Manifold

210-25/245-25

3121305






SECTION 2 - GROUND CONTROLS
FIGURE 2-8. PISTON PUMP ASSEMBLY

@ | | P =M
1 /@ /%‘T\\\/T‘ﬂ

\ /4
_ A [ —
108 .| )
S
101 |
125 120 105 115 117 130 107 1014 112 122
102
102C 102D 102E 106
131
\ \ / /
“::\::::I.;% 777777777 (5 Q
_::::::I:/_ ___________ 0 4
- x

133

102A 102B

50 210-25/245-25 3121305



SECTION 2 - GROUND CONTROLS
FIGURE 2-8. PISTON PUMP ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
H000220 Ref PISTON PUMP ASSEMBLY C
1 70003737 1 Pump (See Items 101-133 for Breakdown)
2 70003738 1 Valve, Control
2 70021667 1 Gasket (Between Pump and Valve)
2 7024954 4 Bolt, M6 x 30mm
3 70003739 1 Valve, Control
3 70003751 1 Gasket (Between Pump and Valve)
3 70003752 1 Bolt, M6 x 16mm
3 70003753 2 Bolt, M6 x 25mm
3 70003754 1 Cap, Tamper Proof
4 70003740 1 Fitting, Adapter
4 70003755 1 O-Ring
10 70003741 1 Tube
70003737 Ref PUMP ASSEMBLY
101 70003173 1 Rotary Group
101A See Note NSS Hydraulic Section, Rotary Group (Note: Not Available -
Purchase p/n 70003173)
101B 70003750 1 Plate, Control
102 70003742 1 Control Mechanism
102A See Note NSS Piston, Control (Note: Not Available - Purchase p/n 70003742)
102B See Note NSS Guide, Piston (Note: Not Available - Purchase p/n 70003742)
102C See Note NSS Piston (Note: Not Available - Purchase p/n 70003742)
102D See Note NSS Guide, Piston (Note: Not Available - Purchase p/n 70003742)
102E See Note NSS Spring (Note: Not Available - Purchase p/n 70003742)
105 See Note NSS Housing, Pump (Note: Not Available - Purchase p/n 70003737)
106 70003743 1 Control Mechanism
107 70003744 1 Plate, Swash
108 70003175 1 Shaft, Drive
112 7012709 1 Shim
115 7024038 1 Bearing, Roller
116 7012706 1 Bearing, Roller
117 70003745 2 Liner, Bearing
120 7024818 1 Seal Ring, Shaft
122 70003746 1 Seal Ring, Shaft
123 70003747 4 O-Ring
125 70003177 1 Ring, Retainer
127 70003748 4 Bolt
130 70003749 1 Plug
131 70003340 1 Plug
133 7024952 1 Plug

3121305 210-25/245-25 51



SECTION 2 - GROUND CONTROLS

FIGURE 2-9. HOODS INSTALLATION

VALVE SIDE

e

%y o ? ENGINE SIDE
N
251
/ Q

211 ENGINE SIDE (SHOWN)
212 VALVE SIDE (NOT SHOWN)

52 210-25/245-25 3121305



SECTION 2 - GROUND CONTROLS
FIGURE 2-9. HOODS INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
Ref FINAL ASSEMBLY LIST COMPONENTS
0010657 Ref Final Assembly List Components 210-25 13
0010659 Ref Final Assembly List Components 245-25 14
Ref Note: Replacement decals must be ordered separately - See
DECALS SECTION.
87 S000056 4 Strap, Hood
95 Ref Spring, Gas Options:
95 S001513 4 Spring, Gas (Prior to SN 1200012255)
95 1001093028 4 Spring, Gas (SN 1200012255 through 1200020465)
101 S001676 2 Handle
SL210-25.150.00.1 Ref HOODS INSTALLATION C
205 S201604 Panel, Cabinet Top Filler
209 S5201608 1 Cover, RH Cabinet Top
210 S201605 1 Cover, LH Cabinet Top
211 S201606 1 Hood, LH
212 S201609 1 Hood, RH
228 S900098 16 Spacer
229 S900097 4 Pin
230 S900099 4 Bolt, Special
232 Ref Spring, Gas Options:
232 S001513 4 Spring, Gas (Prior to SN 1200012255)
232 1001093028 4 Spring, Gas (SN 1200012255 through 1200020465)
233 S000056 4 Strap, Hood
234 S001676 2 Handle
235 0760606 4 Bolt, M6x12
236 4831700 4 Lockwasher M6
238 0760814 4 Bolt M8x30
239 3290805 4 Nut M8
240 0761010 4 Bolt M10x20
241 4832000 4 Lockwasher M10
242 0760517 4 Bolt, M5x45
243 3290505 4 Nut M5
244 3820408 8 Rivet
248 0761012 4 Bolt M10x25
249 3291005 4 Nut M10
250 4812000 4 Flatwasher M10
251 0700621 16 Bolt M6x65
252 3290605 16 Nut M6
253 4811700 16 Flatwasher M6

3121305

210-25/245-25

53






SECTION 3 - SCISSORS ARMS

SECTION 3 - SCISSORS ARMS

3121305 210-25/245-25 55



SECTION 3 - SCISSORS ARMS
FIGURE 3-1. SCISSORS ARMS INSTALLATION (210-25)

56 210-25/245-25 3121305



SECTION 3 - SCISSORS ARMS

506 505 \433

3121305 210-25/245-25 57



SECTION 3 - SCISSORS ARMS
FIGURE 3-1. SCISSORS ARMS INSTALLATION (210-25)

58

ITEM PART NUMBER QTY DESCRIPTION REV
0010657 Ref FINAL ASSEMBLY LIST COMPONENTS 13
2 E000045 26 Gland Nut, PG21
8 E000083 35 Cable (25 Wires)
14 E000269 4 Gland, Cable
22 E000376 4 Switch, Limit
62 H000444 1 Lift Cylinder Assembly (See CYLINDER SECTION for Breakdown)
97 S001592 1 Bumper
SL210-25.210.00.0 Ref INNER SCISSOR ARM WELDMENTS A
113 S201615 1 Arm, #1 Inner
114 S200078 1 Arm, #2 Inner
115 S200081 1 Arm, #3 Inner
116 S200084 1 Arm, #4 Inner
117 S200087 1 Arm, #5 Inner
135 S000188 6 Bushing, 75 x 80mm
136 S000117 10 Bushing, 90 x 100mm
137 S001595 8 Bushing, 110 x 110mm
138 S001498 2 Bushing, 130 x 100mm
139 S001496 2 Bushing, 110 x 60mm
143 S900223 1 Plate, Cable Mounting
143 $900236 1 Gasket
144 0760812 6 Bolt M8x25
145 4831900 6 Lockwasher M8
SL210-25.220.00.0 Ref OUTER SCISSOR ARM WELDMENTS A
206 S200076 1 Arm, RH #1 Outer
207 S200079 1 Arm, RH #2 Outer
215 S200082 1 Arm, RH #3 Outer
216 $200085 1 Arm, RH #4 Outer
219 $200088 1 Arm, RH #5 Outer
225 S000116 12 Bushing, 75 x 60mm
226 S000118 20 Bushing, 90 x 60mm
227 S001496 16 Bushing, 110 x 60mm
228 S001497 4 Bushing, 130 x 60mm
232 S$200077 1 Arm, LH #1 Outer
233 $200080 1 Arm, LH #2 Outer
234 $200083 1 Arm, LH #3 Outer
235 $200086 1 Arm, LH #4 Outer
236 $200089 1 Arm, LH #5 Outer
SL210-25.230.00.0 Ref SCISSOR ARM PINS
306 S007120 3 Pin, 110 mm
307 S007122 1 Pin, 110 mm
312 S007121 1 Pin, 130 mm
317 S200094 1 Washer, Safety Prop
318 S201017 1 Safety Prop
326 S000123 6 Bearing, Ball Thrust
327 S000124 10 Bearing, Ball Thrust
328 S001491 8 Bearing, Ball Thrust
329 S001492 2 Bearing, Ball Thrust
330 S000191 3 Nut, 60mm
331 S001240 5 Nut, 80mm
332 S001241 5 Nut, 100mm
210-25/245-25 3121305



SECTION 3 - SCISSORS ARMS

ITEM PART NUMBER QTY DESCRIPTION REV

333 S007123 5 Pin, 90 mm

334 S007124 3 Pin, 75 mm

335 S000233 3 Retaining Washer, 60mm

336 S000234 5 Retaining Washer, 80mm

337 S001238 5 Retaining Washer, 100mm

338 S001592 1 Bumper

339 S000141 26 Fitting, Grease

340 4032109 4 Bolt M12x25

347 S200092 5 Washer and Pin

348 S200090 3 Washer and Pin

349 S200091 4 Washer and Pin

350 S200093 1 Washer and Pin
SL210-25.240.00.0 Ref SCISSOR ARMS ATTACHMENT INSTALLATION

401 S007044 1 Pin, 75 mm

402 S007043 1 Pin, 75 mm

403 S007042 1 Pin, Scissor Slide Block

407 S007040 2 Pin, 120mm

408 S007041 1 Pin, Lift Cylinder to Scissor Arm

411 S007045 2 Pin, Outer Scissor Arm to Platform

417 S200096 2 Slide Support

418 S200097 2 Pad, Wear

419 Ref Slide Block Options:

419 S200099 RH

419 S200098 LH

421 S001499 2 Bushing, 45 x 50mm

422 S000010 2 Bushing, 60 x 70mm

423 S900219 2 Spacer

424 0701229 2 Bolt M12x120

425 3291205 2 Nut M12

426 0701631 3 Bolt M16x140

427 3291605 3 Nut M16

428 0702031 2 Bolt M20x140

429 3292005 2 Nut M20

430 4032013 8 Bolt M10x40

431 3291005 8 Nut M10

433 5202018 2 Bolt M20x50

434 5201616 1 Bolt M16x40

435 S000141 13 Fitting, Grease
SL210-25.260.00.0 Ref LIMIT SWITCH INSTALLATION A

502 S900111 1 Plate, Limit Switch Mounting

504 S200132 5 Cam

505 0761014 8 Bolt M10x30

506 0761216 2 Bolt M12x40

507 4812100 2 Flatwasher M12

508 4812000 8 Flatwasher M10

509 3291205 2 Nut M12

510 3371708 2 Rollpin

X21025L Ref MISCELLANEOUS PARTS LIST COMPONENTS 2

602 S000141 39 Fitting, Grease

603 S000142 39 Cap, Grease Fitting

615 3371708 2 Rollpin

3121305 210-25/245-25 59



SECTION 3 - SCISSORS ARMS
FIGURE 3-2. SCISSORS ARMS INSTALLATION (245-25)

60 210-25/245-25 3121305



SECTION 3 - SCISSORS ARMS

o 2
@ : O 4\47437432 @3 ’
,,\\ ggg 1 N, \432
4og < 4z 7 & aae®
O a0
A 5
A @@ 4\47437 4:\;9 aao"’ $ 3.
439 327 702 438 ¢
702 < : > @@ J 428 @ s
N\ 326
23

412 <) \ 287 439
o e B S
0= 418 59
S (0¥ 430 | a7 702
) \

61

210-25/245-25

3121305



SECTION 3 - SCISSORS ARMS

62

FIGURE 3-2. SCISSORS ARMS INSTALLATION (245-25)

ITEM PART NUMBER QTY DESCRIPTION REV
0010659 Ref FINAL ASSEMBLY LIST COMPONENTS 14
2 E000045 36 Gland Nut, PG21
8 E000083 45 Cable (25 Wires)
14 E000269 4 Gland, Cable
22 E000376 4 Switch, Limit
62 H000444 1 Lift Cylinder Assembly (See CYLINDER SECTION for Breakdown)
127 S001592 1 Bumper
SL245-25.210.00.0 Ref INNER SCISSOR ARM WELDMENTS
235 $000188 6 Bushing, 75 x 80mm
236 $S000117 14 Bushing, 90 x 100mm
237 S001595 10 Bushing, 110 x 110mm
238 S001498 2 Bushing, 130 x 100mm
239 S001496 2 Bushing, 110 x 60mm
241 S900223 1 Plate, Cable Mounting
241 $900236 1 Gasket
242 0760812 6 Bolt M8x25
243 4831900 6 Lockwasher M8
244 S200075 1 Arm, #1 Inner
245 S200078 1 Arm, #2 Inner
246 S200081 1 Arm, #3 Inner
247 $5900242 1 Arm, #4 Inner
248 S900243 1 Arm, #5 Inner
249 S900244 1 Arm, #6 Inner
SL245-25.220.00.0 Ref OUTER SCISSOR ARM WELDMENTS
325 S000116 12 Bushing, 75 x 60mm
326 S000118 28 Bushing, 90 x 60mm
327 S001496 20 Bushing, 110 x 60mm
328 S001497 4 Bushing, 130 x 60mm
331 S900223 1 Plate, Cable Mounting
332 0760812 6 Bolt M8x25
333 4831900 6 Lockwasher M8
334 $900251 1 Arm, LH #1 Outer
335 $900245 1 Arm, RH #1 Outer
336 $900252 1 Arm, LH #2 Outer
337 $900246 1 Arm, RH #2 Outer
338 $900253 1 Arm, LH #3 Outer
339 $900247 1 Arm, RH #3 Outer
340 $900254 1 Arm, LH #4 Outer
341 $900248 1 Arm, RH #4 Outer
342 S900255 1 Arm, LH #5 Outer
343 S900249 1 Arm, RH #5 Outer
344 S900256 1 Arm, LH #6 Outer
345 S900250 1 Arm, RH #6 Outer
SL245-25.230.00.0 Ref SCISSOR ARM PINS
406 S007120 4 Pin, 110 mm
407 S007121 1 Pin, 130 mm
412 S007122 1 Pin, 110 mm
417 S200094 1 Washer, Safety Prop
418 S007123 7 Pin, 90 mm
426 S000123 6 Bearing, Ball Thrust
210-25/245-25 3121305



SECTION 3 - SCISSORS ARMS

ITEM PART NUMBER QTY DESCRIPTION REV

427 S000124 14 Bearing, Ball Thrust

428 S001491 10 Bearing, Ball Thrust

429 S001492 2 Bearing, Ball Thrust

430 S000191 3 Nut 60mm

431 S001240 7 Nut, 80mm

432 S001241 6 Nut, 200mm

433 S007124 3 Pin, 75 mm

434 S200095 1 Prop, Safety

435 S000233 3 Retaining Washer, 60mm

436 S000234 7 Retaining Washer, 80mm

437 S001238 6 Retaining Washer, 100mm

438 S001592 1 Bumper

439 S000141 32 Fitting, Grease

440 4032109 4 Bolt M12x25

445 S200090 3 Washer and Pin

446 S200092 7 Washer and Pin

447 S200091 5 Washer and Pin

448 S200093 1 Washer and Pin
SL245-25.240.00.0 Ref SCISSOR ARMS ATTACHMENT INSTALLATION

501 S900122 1 Pin, 75 mm

502 S900123 1 Pin, 75 mm

508 S900121 2 Pad, Wear

509 S900125 1 Pin, 90 mm

510 S200100 2 Spacer

511 Ref Wear Block Options:

511 S200098 1 LH

511 S200099 1 RH

512 S900124 2 Pin, Outer Scissor Arm to Platform

513 S900120 2 Slide Support

515 S900126 2 Pin, 110 mm

518 S900127 1 Pin, Lift Cylinder to Scissor Arm

521 0701629 3 Bolt M16x120

522 3291605 5 Nut M16

523 4032013 8 Bolt M10x40

524 3291005 8 Nut M10

525 0701631 2 Bolt M16x140

526 0762016 3 Bolt M20x40

527 4832300 3 Lockwasher M20

530 S000141 11 Fitting, Grease

532 S001499 2 Bushing, 45 x 50mm

533 S000010 2 Bushing, 60 x 70mm
SL210-25.260.00.0 Ref LIMIT SWITCH INSTALLATION A

602 S900111 1 Plate, Limit Switch Mounting

604 S200132 4 Cam

605 0761014 8 Bolt M10x30

606 0761216 2 Bolt M12x40

607 4812100 2 Flatwasher M12

608 4812000 8 Flatwasher M10

609 3291205 2 Nut M12

610 3371708 2 Rollpin (Not Shown)

X24525L Ref MISCELLANEOUS PARTS LIST COMPONENTS 2

3121305 210-25/245-25 63



SECTION 3 - SCISSORS ARMS

64

ITEM PART NUMBER QTY DESCRIPTION REV
702 S000141 39 Fitting, Grease
703 5000142 39 Cap, Grease Fitting
715 3371708 2 Rollpin
5900128 1 Scissor Arm Set - (Includes ltems 92, 136-139, 144-149, 225-228,
234-245, 306, 307, 312, 318, 326-333, 335-337, 339, & 345-348)
210-25/245-25 3121305






SECTION 3 - SCISSORS ARMS

66

FIGURE 3-3. SCISSORS PROTECTION INSTALLATION

\\‘“ N

& ‘8\‘ QOSRS
NN

X

210-25/245-25

3121305



SECTION 3 - SCISSORS ARMS
FIGURE 3-3. SCISSORS PROTECTION INSTALLATION

ITEM PART NUMBER QTY DESCRIPTION REV
Ref FINAL ASSEMBLY LIST COMPONENTS
0010657 Ref Final Assembly List Components 13
0010659 Ref Final Assembly List Components 14
94 S001511 2 Safety Screen, Short
96 S001520 2 Safety Screen, Long
98 S001596 4 Spring, Compression
103 S005042 8 Spring Rod (Cut To Length)
SL210-25-L- Ref SCISSOR PROTECTION INSTALLATION
170.00.0
215 S005042 8 Spring Rod (Cut To Length)
216 S900100 2 Upper Tube, Long
217 S900101 2 Upper Tube, Short
218 S001520 2 Safety Screen, Long
219 S001511 2 Safety Screen, Short
220 4240032 70 Tie Strap (Not Shown)
221 0760810 18 Bolt, M8x20
222 3290805 18 M8 Nut
223 0761015 4 Bolt, M10x35
224 3291005 4 M10 Nut
225 S001596 4 Spring, Compression
226 S201676 4 Rod, Long Hanger
227 S201677 4 Rod, Short Hanger
228 S201673 4 Column, Lower
229 S201674 4 Column, Upper
230 0761010 20 Bolt, M10x20
231 4832000 20 M10 Lockwasher

3121305 210-25/245-25 67






SECTION 4 - PLATFORM

SECTION 4 - PLATFORM

3121305 210-25/245-25 69



SECTION 4 - PLATFORM

FIGURE 4-1. PLATFORM AND ACCESSORIES INSTALLATION (210-25)

3121305

210-25/245-25

70



SECTION 4 - PLATFORM

71

210-25/245-25

3121305



SECTION 4 - PLATFORM

FIGURE 4-1. PLATFORM AND ACCESSORIES INSTALLATION (210-25)

ITEM PART NUMBER QTY DESCRIPTION REV
0010657 Ref FINAL ASSEMBLY LIST COMPONENTS 13
Ref Note: Replacement decals must be purchased separately -
See DECALS SECTION.

85 S000030 1 Gate Closer

100 S000055 2 Bumper

118 S900035 1 Plate, Main Deck Rear Floor

119 S900036 4 Plate, Extension Deck Floor

120 S900037 1 Plate, Main Deck Front Middle Floor
121 S900038 1 Plate, Main Deck Rear Middle Floor

122 S900039 1 Plate, Main Deck Front Floor

123 S900040 1 Door, Connector Compartment

SL210-25.300.00.0 Ref PLATFORM INSTALLATION

205 S900017 2 Spacer

206 S900016 4 Spacer

207 Ref Extension Cylinder Options:

207 H005351 NLA Original Equipment (Use p/n H900006)
207 H900006 1 Service Replacement

208 S900015 1 Block, Coupling

209 S900155 2 Roller, Support

210 S000031 1 Roller, Gate

211 S005049 4 Roller, Platform

212 S200223 8 Pin, Link

214 0760614 4 Bolt, M6x30

215 0700619 2 Bolt, M6x55

216 0700818 2 Bolt, M8x50

217 0761014 4 Bolt, M10x30

218 0701022 8 Bolt, M10x70

219 0701224 14 Bolt, M12x80

223 3290605 6 M6 Nut

224 3290805 8 M8 Nut

225 3291005 12 M10 Nut

226 3291205 14 M12 Nut

227 3291605 1 M16 Nut

228 4811700 12 M6 Washer

229 4811900 16 M8 Washer

230 4812000 24 M10 Washer

231 4812100 28 M12 Washer

233 S000055 2 Bumper

234 S000030 1 Gate Closer

235 S001443 36 Chain w/Attaching Plate

236 S000510 4 Spring Cotter, 4mm

237 S000145 20 Spring Cotter, 3mm

238 S000069 4 Thrustwasher

239 S003950 4 Ring, Snap

240 S000141 4 Fitting, Grease

241 S001445 50 Screw, Self-Tapping

242 S000237 2 Hinge

SL210-25.310.00.1 Ref MAIN PLATFORM WELDMENT
315 S201616 1 Platform
319 S900109 1 Bracket, Extension Cylinder Attaching (Not Shown)
72 210-25/245-25 3121305



SECTION 4 - PLATFORM

ITEM PART NUMBER QTY DESCRIPTION REV
324 S201624 1 Safety Channel
327 5201625 1 Safety Channel
346 $900212 1 Connector Box
SL210-25.311.00.0 Ref MAIN PLATFORM RAILING INSTALLATION 2
430 S201618 1 Kickplate
431 S201619 1 Kickplate
432 S201632 1 Gate
433 Ref Lock, Door Options:
433 S201633 1 Lock, Door (Prior to SN 1200004692)
433 S200032 1 Lock, Door (SN 1200004692 through 1200020465)
437 S201620 1 Main Deck Ralil
438 S201621 1 Main Deck Ralil
439 S201629 1 Rail
440 S201628 1 Rail
441 S201622 1 Kickplate
442 S201623 1 Kickplate
443 S201627 1 Kickplate
444 S201626 1 Kickplate
SL153-22-L- Ref MAIN PLATFORM RAILING LINK INSTALLATION
311.28.0
503 S200237 2 Link, Connector (Use p/n S200233)
504 S200223 4 Pin, Link
506 0761014 2 Bolt, M10x30
507 3291005 2 M10 Nut
508 4812000 4 M10 Washer
SL210-25.320.00.0 Ref EXTENSION PLATFORM WELDMENT
614 S900110 2 Plate, Stop
615 S201617 1 Extension
SL210-25.321.00.0 Ref EXTENSION PLATFORM RAILING INSTALLATION
719 S201637 1 Rail, Extension Deck Rear
720 S201635 1 Rail, Extension Deck
721 S201636 1 Rail, Extension Deck
SL153-22-L- Ref EXTENSION PLATFORM RAILING LINK INSTALLATION
321.13.0
803 S200237 2 Link, Connector
804 S200223 4 Pin, Link
806 0761014 2 Bolt, M10x30
807 3291005 2 M10 Nut
808 4812000 4 M10 Washer
SL153-00.321.12.0 Ref GUIDE ROLLER INSTALLATION A
901 S200231 2 Roller, Guide
902 S200230 2 Pin
905 3291605 2 16mm Nut
906 4812300 2 16mm Washer
907 3760499 2 Snap Ring
X21025L Ref MISCELLANEOUS PARTS LIST COMPONENTS
1002 S000141 4 Fitting, Grease
1003 S000142 4 Cap, Grease Fitting
1004 S000145 20 Spring Cotter, 3mm
1005 S000237 2 Hinge
1006 S001443 36 Chain w/Attaching Plate
1007 S001445 50 Screw, Self-Tapping
3121305 210-25/245-25 73



SECTION 4 - PLATFORM

74

ITEM

PART NUMBER

QTY

DESCRIPTION

REV

1008

S001677

36

Ring, Key

210-25/245-25

3121305






(H1) vse
(Hu) g5¢ ez |

3121305

SECTION 4 - PLATFORM

FIGURE 4-2. PLATFORM AND ACCESSORIES INSTALLATION (245-25)

@ 60. 80L

L0L)
e

Z104
9014 /
@ 2001 otor ) EHOL

.| eooL

916

G16
(Hy) v16
(H1) €16

LT

— 606

210-25/245-25

76



SECTION 4 - PLATFORM

77

210-25/245-25

3121305



SECTION 4 - PLATFORM

78

FIGURE 4-2. PLATFORM AND ACCESSORIES INSTALLATION (245-25)

ITEM PART NUMBER QTY DESCRIPTION REV
0010659 Ref FINAL ASSEMBLY LIST COMPONENTS 14
Ref Note: Replacement decals must be purchased separately -
See DECALS SECTION.
85 S000030 1 Gate Closer
98 S001640 2 Bumper
116 S900041 1 Plate, Extension Deck Front Floor
117 5900042 2 Plate, Extension Deck Floor
118 5900043 1 Plate, Main Deck Front Floor
119 S900044 1 Door, Connector Compartment
120 S900045 1 Plate, Main Deck Rear Floor
121 S900046 1 Plate, Main Deck Rear Middle Floor
122 S900130 1 Plate, Main Deck Front Middle Floor
SL245-25.300.00.0 Ref PLATFORM INSTALLATION
214 0760614 4 Bolt, M6 x 30
215 0700619 2 Bolt, M6 x 55 (Not Shown)
216 0700818 2 Bolt, M8 x 50 (Not Shown)
217 0761014 4 Bolt, M10 x 30
218 0701022 8 Bolt, M10 x 70
219 0701224 14 Bolt, M12 x 80 (Not Shown)
223 3290605 6 M6 Locknut
224 3290805 8 M8 Locknut (Not Shown)
225 3291005 12 M10 Locknut (Not Shown)
226 3291205 14 M12 Locknut (Not Shown)
227 3291605 1 M16 Locknut (Not Shown)
228 4811700 12 M6 Washer
229 4811900 16 M8 Washer (Not Shown)
230 4812000 24 M10 Washer
231 4812100 28 M12 Washer (Not Shown)
233 S001640 2 Bumper
234 S000030 1 Gate Closer
235 S001443 36 Chain w/Attaching Plate
236 S000510 4 4mm Spring Cotter (Not Shown)
237 S000145 20 3mm Spring Cotter
238 S000069 4 Thrust Washer
239 S003950 4 Snap Ring
240 S000141 4 Fitting, Grease
241 S001445 50 Screw, Self-Tapping
242 S000237 2 Hinge
SL245-25.310.00.1 Ref MAIN PLATFORM WELDMENT
312 S200012 1 Platform
337 S000014 12 Plate, Cable Routing (Not Shown)
345 S005049 4 Roller
352 S900212 1 Connector Compartment
353 S900279 1 Safety Channel
354 S900280 1 Safety Channel
SL245-25.311.00.0 Ref MAIN PLATFORM RAILING INSTALLATION
410 S200015 1 Rail
411 S200017 1 Rail
SL245-25.320.00.1 Ref EXTENSION PLATFORM WELDMENT
512 Ref Spacer (Not Shown)
210-25/245-25 3121305



SECTION 4 - PLATFORM

ITEM PART NUMBER QTY DESCRIPTION REV
522 S900194 2 Pin, Extension Cylinder Coupling
526 S200033 1 Extension Platform
527 S900193 2 Bracket, Extension Cylinder Attaching
528 3292005 2 M20 Locknut
529 0761012 8 Bolt, M10 x 25
530 4812000 8 M10 Washer
531 4832000 8 M10 Lockwasher
532 S900114 2 Plate, Stop
533 0761215 4 Bolt, M12 x 35
534 3291205 4 M12 Locknut
535 4812500 2 M20 Washer
SL245-25.321.00.0 Ref EXTENSION PLATFORM RAILING INSTALLATION
602 S200034 1 Rail, LH Extension
603 S200035 1 Rail, RH Extension
611 S200036 1 Rail, Rear Extension
625 S900270 2 Pin, Rail (Use p/n S900113)
626 S000145 2 3mm Spring Cotter
627 S001443 2 Chain w/Attaching Plate
628 0760608 2 Bolt, M6x16
629 4811700 2 M6 Washer
630 4831700 2 M6 Lockwasher
SL320-30.411.01.3 Ref PLATFORM RAILING HINGE INSTALLATION B
705 S900172 8 Spacer
708 S200539 8 Bracket, Hinge
709 S900171 16 Anchor Plate
712 S000145 8 3mm Spring Cotter
713 S001443 8 Chain w/Attaching Plate
714 0760608 48 Bolt, M6x16
715 4811700 48 M6 Washer
716 4831700 48 M6 Lockwasher
717 0701030 8 Bolt, M10x130
718 4812000 16 M10 Washer
719 3291001 16 M10 Nut
720 0761012 32 Bolt, M10x25
721 4832000 32 M10 Lockwasher
722 S900173 8 Pin
SL260-25.411.04.1 Ref MAIN DECK FRONT RAILING INSTALLATION
819 S200031 1 Gate
820 $200028 1 Rail, Right Front
821 $200027 1 Rail, Left Front
827 S200525 1 Plate, Door Latch Handle Cover
829 S200522 1 Plate, Hinge
835 S200537 4 Pin
839 S200523 1 Pin, Lower Hinge
840 S200524 1 Handle, Latch
841 S200526 1 Striker, Lock
843 4031709 4 Bolt , M6x25
844 4031712 2 Bolt , M6x40
845 0700816 1 Bolt, M8x40
846 3290805 1 M8 Nut
847 0761012 2 Bolt, M10x25

3121305 210-25/245-25 79



SECTION 4 - PLATFORM

ITEM PART NUMBER QTY DESCRIPTION REV
848 4832000 2 M10 Lockwasher
849 4751900 1 Washer
850 4812100 8 M12 Washer
851 3391210 5 Cotter Pin
852 S000145 4 3mm Spring Cotter
853 5001443 8 Chain w/Attaching Plate
854 4811700 8 M6 Washer
855 4831700 8 M6 Lockwasher
856 0760608 8 Bolt, M6x12
858 S200538 4 Pin
SL260-25.411.05.1 Ref PLATFORM ENTRY HANDLE INSTALLATION
908 S200530 2 Pin
909 S200534 2 Grab Handle
913 S200516 1 Plate, Left Grab Handle Hinge
914 S200515 1 Plate, Right Grab Handle Hinge
915 3291605 6 M16 Nut
916 4812300 6 M16 Washer
917 Ref Rubber Hose, 16x4x50mm
SL245-12.10- Ref MAIN PLATFORM RAILING LINK INSTALLATION B
311.35
1002 Ref Bolt, Link Eye Options:
1002 S900117 2 63mm Long
1002 S900118 2 125mm Long
1003 S900116 2 Link
1004 S900200 2 Bolt, Link Eye
1005 S200535 2 Pin, Rail Connector
1006 S000145 4 Pin, Spring
1007 S001443 4 Chain w/Attaching Plate
1008 0760606 2 Bolt, M6 x 12mm
1009 4810600 2 M6 Washer
1010 4830600 2 M6 Lockwasher
1011 0761217 2 Bolt ,M12 x 45mm
1012 3291201 6 M12 Nut
1013 4811200 4 W12 Washer
X24525L Ref MISCELLANEOUS PARTS LIST COMPONENTS
1102 S000141 4 Fitting, Grease
1103 S000142 4 Cap, Grease Fitting
1104 S000145 40 3mm Spring Cotter
1105 S000237 2 Hinge
1106 S001443 36 Chain w/Attaching Plate
1107 S001445 50 Screw, Self-Tapping
1108 S001677 36 Ring
80 210-25/245-25 3121305






SECTION 4 - PLATFORM

FIGURE 4-3. CONSOLE PANEL PARTS

3121305

210-25/245-25

82



SECTION 4 - PLATFORM
FIGURE 4-3. CONSOLE PANEL PARTS

ITEM PART NUMBER QTY DESCRIPTION REV
Ref CONSOLE PANEL PARTS
1 E000377 1 Emergency Stop Switch (Momentary-Off-Type)
2 E000412 1 Switch, Push Button
3 E000511 1 Switch, Engine On/Off
4 E000051 1 Joystick
5 E000435 Switch, 3 Step (Slow/Fast/Diff.)
6 E000412 Switch, Push Button
7 E000435 Switch, 3 Step (Drive/Lift/Extend)
8 E000436 Switch, Steering
9 E000419 4 LED, Red Complete
10 E000420 1 LED, Green Complete
11 E001328 1 Control Box Housing (was E001185)
12 E001190 Lid, Control Box
13 Not Available 1 Cable Assy, Control
13A E000083 AR Cable (25 Wires)
13B E000108 1 Connector Housing, Male 24-Pin
13C E000482 1 Connector Insert, Male 24-Pin
14 E000304 1 Plug PG 21
15 S000009 1 Bracket, Console Panel
16 2560141 2 Screw, Thumb (SN 1200004269 through 1200020465)
17 0181847 2 Clamp, Console Bracket (SN 1200004269 through 1200020465)
18 E000432 1 Nut, Brass
19 1001109990 6 Screw, Socket Head M3 x 30mm
Ref FINAL ASSEMBLY LIST COMPONENTS
0010657 Ref Final Assembly List Components 210-25 13
0010659 Ref Final Assembly List Components 245-25 14
108 E000083 AR Cable (25 Wires)
184 S000009 1 Bracket, Console Panel
226 0181847 2 Clamp, Console Bracket (SN 1200004269 through 1200020465)
227 2560141 2 Screw, Thumb (SN 1200004269 through 1200020465)

3121305 210-25/245-25 83






SECTION 5 - CYLINDER

SECTION 5 - CYLINDER

3121305 210-25/245-25 85



SECTION 5 - CYLINDER
FIGURE 5-1. LIFT CYLINDER ASSEMBLY

32

/

@/@ =
0 | =

0
1
N

|
@©;
@

(4

86 210-25/245-25 3121305



SECTION 5 - CYLINDER
FIGURE 5-1. LIFT CYLINDER ASSEMBLY

ITEM PART NUMBER QTY DESCRIPTION REV
H000444 Ref LIFT CYLINDER ASSEMBLY
4 S201640 1 Piston
5 S$201641 1 Cylinder Head
6 S$201639 1 Cylinder Barrel
7 S201638 1 Piston Rod
21 H003085 1 Wiper
22 H003091 1 Rod Seal
23 H000532 1 Piston Seal
24 H003115 1 O-Ring
25 H003108 1 O-Ring
26 70000150 1 O-Ring
27 70000184 1 O-Ring (Not Shown)
30 S200910 1 Setscrew
32 S001496 4 Bushing
Ref Note: No seal kit available. Purchase individual seals.
Ref FINAL ASSEMBLY LIST COMPONENTS
0010657 Ref Final Assembly List Components 210-25 13
0010659 Ref Final Assembly List Components 245-25 14
174 H000713 1 Lift/Lower Valve
174A 70000219 2 Cartridge, Solenoid Valve (Less Coil)
174A 7023919 2 Seal Kit - 70000219 Cartridge
174A 7017444 2 Coil
174B 70000220 1 Check Valve Cartridge
174B 7021632 1 Seal Kit - 70000220 Cartridge
174C See Note 1 Orifice (Note - Not Available for Purchase)
174D See Note 1 Orifice (Note - Not Available for Purchase)
174E 4031925 4 Capscrew M8 x 120mm
214 H705721 1 Block, Hydraulic
215 H705722 2 Sensor, Pressure
216 H705723 2 Harness, Pressure Sensor (Not Shown)
217 H705724 2 Cap, Pressure Sensor (Not Shown)
Ref HYDRAULIC DIAGRAM
H900033 Ref Hydraulic Diagram 210-25 1
H900035 Ref Hydraulic Diagram 245-25 1
331 HO000713 1 Lift/Lower Valve
341 H705721 1 Block, Hydraulic
342 H705722 2 Sensor, Pressure
3121305 210-25/245-25 87



SECTION 5 - CYLINDER
FIGURE 5-2. STEERING CYLINDER ASSEMBLY (ORIGINAL EQUIPMENT)

)

&
&

88 210-25/245-25 3121305



SECTION 5 - CYLINDER

FIGURE 5-2. STEERING CYLINDER ASSEMBLY (ORIGINAL EQUIPMENT)

ITEM PART NUMBER QTY DESCRIPTION REV
Ref Note: Original Equipment Cylinder may have been replaced
with Service Replacement Cylinder. Identify p/n stamped on
cylinder before ordering parts.
H000663 Ref STEERING CYLINDER ASSEMBLY (ORIGINAL EQUIPMENT)
2 S200045 1 Cylinder Barrel
3 S200044 1 Piston Rod
4 S200046 1 Piston
5 S200047 1 Cylinder Head
10 H003064 1 Wiper
11 H003066 1 Rod Seal
12 H003080 1 O-Ring
13 H003075 1 O-Ring
14 70000198 1 Piston Seal
15 S001556 2 Bushing
16 See Note 1 Setscrew (Note - Not Available - Purchase Locally)
Ref Note: No seal kit available. Purchase individual seals.

3121305 210-25/245-25 89



SECTION 5 - CYLINDER
FIGURE 5-3. STEERING CYLINDER ASSEMBLY (SERVICE REPLACEMENT)

M
Ny

[

—&
&

90 210-25/245-25 3121305



SECTION 5 - CYLINDER

FIGURE 5-3. STEERING CYLINDER ASSEMBLY (SERVICE REPLACEMENT)

ITEM PART NUMBER QTY DESCRIPTION REV
H900014 Ref STEERING CYLINDER ASSEMBLY (SERVICE REPLACEMENT)
1 70000754 1 Barrel
2 70000753 1 Rod
6 70000749 2 Bushing
7 70000750 1 Piston
8 70000751 1 Head
9 See Note NSS Piston Seal (Note: Use Item 26)
10 See Note NSS Head Seal (Note: Use Item 26)
11 See Note NSS Rod Seal (Note: Use Item 26)
12 See Note NSS Wiper (Note: Use Item 26)
13 See Note NSS O-Ring (Note: Use ltem 26)
14 70000752 1 Spacer
15 See Note 1 Setscrew (Note - Not Available - Purchase Locally)
26 70000755 1 Seal Kit (Includes Items 9, 10, 11, 12 & 13)

3121305 210-25/245-25 91



SECTION 5 - CYLINDER
FIGURE 5-4. LEVELING CYLINDER ASSEMBLY (ORIGINAL EQUIPMENT)

21

12

92 210-25/245-25 3121305



SECTION 5 - CYLINDER
FIGURE 5-4. LEVELING CYLINDER ASSEMBLY (ORIGINAL EQUIPMENT)

ITEM PART NUMBER QTY DESCRIPTION REV
Ref Note: Original Equipment Cylinder may have been replaced
with Service Replacement Cylinder. Identify p/n stamped on
cylinder before ordering parts.
Ref LEVELING CYLINDER ASSEMBLY
H000447 Ref Right Front, Left Rear (Original Equipment) H
H000448 Ref Left Front, Right Rear (Original Equipment) H
1 Ref Cylinder Barrel Options:
1 S201643 1 H000447
1 S201644 1 H000448
2 5201647 1 Mounting Flange Weldment
4 5201645 1 Cylinder Head
5 S201646 1 Piston
12 5201642 1 Cylinder Rod Assembly
16 H003083 1 Wiper
17 H003089 1 Rod Seal
18 H000300 1 Piston Seal
19 HO005775 1 Wear Ring
20 70000200 1 Wear Ring
21 H005774 1 O-Ring
22 H003110 1 O-Ring
23 See Note 1 Setscrew (Note - Not Available - Purchase Locally)
Ref Note: No seal kit available. Purchase individual seals.

3121305 210-25/245-25 93



SECTION 5 - CYLINDER
FIGURE 5-5. LEVELING CYLINDER ASSEMBLY (SERVICE REPLACEMENT)

@.ﬂ

26— ©

y
0 0
.

(e

1

94 210-25/245-25 3121305



SECTION 5 - CYLINDER

FIGURE 5-5. LEVELING CYLINDER ASSEMBLY (SERVICE REPLACEMENT)

ITEM PART NUMBER QTY DESCRIPTION REV
Ref LEVELING CYLINDER ASSEMBLY
H900008 Ref Right Front, Left Rear (Service Replacement for p/n H900447)
H900010 Ref Left Front, Right Rear (Service Replacement for p/n H900448)
1 Ref Barrel Options:
1 70000703 1 RF, LR
1 70000706 1 LF, RR
2 70000702 1 Rod Assembly
4 70000692 1 Snap Ring
5 70000693 1 Head
6 70000694 1 Cap
7 70000695 1 Mounting Flange
9 See Note NSS Piston Seal (Note: Use Item 51)
10 70000696 1 Piston
11 70000697 1 Pad Stop
12 70000698 1 Spacer
14 See Note NSS O-Ring (Note: Use Item 51)
15 See Note NSS Ring, Back-Up (Note: Use Item 51)
16 See Note NSS Seal, Rod (Note: Use Item 51)
18 See Note NSS Wiper (Note: Use Item 51)
19 70000699 1 Snap Ring
20 See Note NSS O-Ring (Note: Use Item 51)
25 See Note NSS O-Ring (Note: Use Item 51)
26 70000700 1 O-Ring
51 70000704 1 Seal Kit (Includes Items 9, 14, 15, 16, 18, 20 & 25)

3121305 210-25/245-25 95



SECTION 5 - CYLINDER
FIGURE 5-6. AXLE LOCKOUT CYLINDER ASSEMBLY (ORIGINAL EQUIPMENT)

2

96 210-25/245-25 3121305



SECTION 5 - CYLINDER
FIGURE 5-6. AXLE LOCKOUT CYLINDER ASSEMBLY (ORIGINAL EQUIPMENT)

ITEM PART NUMBER QTY DESCRIPTION REV
Ref Note: Original Equipment Cylinder may have been replaced
with Service Replacement Cylinder. Identify p/n stamped on
cylinder before ordering parts.
H000291 Ref AXLE LOCKOUT CYLINDER ASSEMBLY (ORIGINAL
EQUIPMENT)
2 S200062 1 Cylinder Barrel
3 S200061 1 Piston Rod
4 S200063 1 Cylinder Head
5 S200064 1 Piston
11 H003081 1 Wiper
12 H003087 1 Rod Seal
13 H003094 1 Piston Seal
14 H003102 1 Wear Ring
15 H003105 1 O-Ring
16 H003108 1 O-Ring
17 S000059 2 Bushing
18 S000136 2 Bushing
19 See Note 1 Setscrew (Note - Not Available - Purchase Locally)
Ref Note: No seal kit available. Purchase individual seals.
Ref FINAL ASSEMBLY LIST COMPONENTS
0010657 Ref Final Assembly List Components 210-25 13
0010659 Ref Final Assembly List Components 245-25 14
150 H000280 1 Valve, Load Check
Ref INLINE VALVE KIT
H900033 Ref Inline Valve Kit 210-25 1
H900035 Ref Inline Valve Kit 245-25 (Prior to SN 1200007826) 1
H900070 Ref Inline Valve Kit 245-25 (SN 1200007826 through 1200020465) 1
226 H000280 1 Valve, Load Check
226 7012986 AR Coil
226 7024897 AR Cartridge
226 7012972 AR Seal Kit

3121305 210-25/245-25 97



SECTION 5 - CYLINDER

FIGURE 5-7. AXLE LOCKOUT CYLINDER ASSEMBLY (SERVICE REPLACEMENT)

o =
‘BE )

&S

- ] @

15

98 210-25/245-25 3121305



SECTION 5 - CYLINDER

FIGURE 5-7. AXLE LOCKOUT CYLINDER ASSEMBLY (SERVICE REPLACEMENT)

ITEM PART NUMBER QTY DESCRIPTION REV
H900009 Ref AXLE LOCKOUT CYLINDER ASSEMBLY (SERVICE
REPLACEMENT)
1 70000748 1 Barrel
2 70000747 1 Rod
4 70000744 1 Piston
5 70000745 1 Head
8 70000746 4 Bushing
10 See Note NSS Piston Seal (Note: Use Item 26)
11 See Note 1 Setscrew (Note: Not Available - Purchase Locally)
13 See Note NSS Head Seal (Note: Use Item 26)
14 See Note NSS Backup Ring (Note: Use Item 26)
15 See Note NSS Rod Seal (Note: Use Item 26)
16 See Note NSS Wiper (Note: Use Item 26)
17 See Note NSS O-Ring (Note: Use Item 26)
18 See Note NSS O-Ring (Note: Use Item 26)
26 See Note NSS Seal Kit (Includes Items 10, 13, 14, 15, 16, 17 & 18)
Ref INLINE VALVE KIT
H900033 Ref Inline Valve kit 210-25 1
H900070 Ref Inline Valve kit 245-25 1
126 H000280 1 Valve, Load Check
126 7012986 AR Call
126 7024897 AR Cartridge
126 7012972 AR Seal Kit

3121305 210-25/245-25 99



SECTION 5 - CYLINDER
FIGURE 5-8. EXTENSION CYLINDER ASSEMBLY (210-25) (ORIGINAL EQUIPMENT)

=y
) Nil

i/%
)

o

5

3

16 14

=5 d
VS

.

100 210-25/245-25 3121305



SECTION 5 - CYLINDER

FIGURE 5-8. EXTENSION CYLINDER ASSEMBLY (210-25) (ORIGINAL EQUIPMENT)

ITEM PART NUMBER QTY DESCRIPTION REV
Ref Note: Original Equipment Cylinder may have been replaced
with Service Replacement Cylinder. Identify p/n stamped on
cylinder before ordering parts.
H005351 Ref EXTENSION CYLINDER ASSEMBLY (ORIGINAL EQUIPMENT) B
1 S201653 1 Rod
2 S201654 1 Cylinder Barrel
4 S201656 1 Piston
5 S201657 1 Cylinder Head
11 H003063 1 Wiper
12 H003065 1 Rod Seal
13 H003074 1 O-Ring
14 H003078 1 O-Ring
15 HO003069 1 Piston Seal
16 HO003070 1 Wear Ring
Ref Note: No seal kit available. Purchase individual seals.

3121305 210-25/245-25 101



SECTION 5 - CYLINDER
FIGURE 5-9. EXTENSION CYLINDER ASSEMBLY (210-25) (SERVICE REPLACEMENT)

14

102 210-25/245-25 3121305



SECTION 5 - CYLINDER

FIGURE 5-9. EXTENSION CYLINDER ASSEMBLY (210-25) (SERVICE REPLACEMENT)

ITEM PART NUMBER QTY DESCRIPTION REV
H900006 Ref EXTENSION CYLINDER ASSEMBLY (SERVICE REPLACEMENT) D
1 70000715 1 Barrel
2 70000714 1 Rod
4 70000707 1 Head
5 70000708 1 Piston
9 See Note NSS O-Ring (Note: Use ltem 26)
10 See Note NSS Wiper (Note: Use Item 26)
11 See Note NSS O-Ring (Note: Use ltem 26)
12 See Note NSS Rod Seal (Note: Use Item 26)
13 See Note NSS Seal, Head (Note: Use Item 26)
14 70000709 1 Spacer
15 See Note 1 Setscrew (Note: Not Available - Purchase Locally)
16 See Note NSS Piston Seal (Note: Use Item 26)
26 70000713 1 Seal Kit (Includes Items 9, 10, 11, 12, 13 & 16)

3121305 210-25/245-25 103



SECTION 5 - CYLINDER
FIGURE 5-10. EXTENSION CYLINDER ASSEMBLY (245-25) (ORIGINAL EQUIPMENT)

U

104 210-25/245-25 3121305



SECTION 5 - CYLINDER
FIGURE 5-10. EXTENSION CYLINDER ASSEMBLY (245-25) (ORIGINAL EQUIPMENT)

ITEM PART NUMBER QTY DESCRIPTION REV
Ref Note: Original Equipment Cylinder may have been replaced
with Service Replacement Cylinder. Identify p/n stamped on
cylinder before ordering parts.
H000446 Ref EXTENSION CYLINDER ASSEMBLY (ORIGINAL EQUIPMENT) C
3 S200067 1 Cylinder Barrel
4 S200069 1 Piston (Use p/n S201656)
5 S200070 1 Cylinder Head (Use p/n S201657)
11 H003063 1 Wiper
12 H003065 1 Rod Seal
13 H003074 1 O-Ring
14 H003078 1 O-Ring
15 HO003069 1 Piston Seal
16 H003070 1 Wear Ring
17 70000195 1 Bushing
19 S200066 1 Rod
Ref Note: No seal kit available. Purchase individual seals.

3121305 210-25/245-25 105



SECTION 5 - CYLINDER
FIGURE 5-11. EXTENSION CYLINDER ASSEMBLY (245-25) (SERVICE REPLACEMENT)

8

i !

@/

&

106 210-25/245-25 3121305



SECTION 5 - CYLINDER

FIGURE 5-11. EXTENSION CYLINDER ASSEMBLY (245-25) (SERVICE REPLACEMENT)

ITEM PART NUMBER QTY DESCRIPTION REV
H900020 Ref EXTENSION CYLINDER ASSEMBLY (SERVICE REPLACEMENT) D
1 70000712 1 Barrel
2 70000711 1 Rod
4 70000707 1 Head
5 70000708 1 Piston
9 See Note NSS O-Ring (Note: Use ltem 26)
10 See Note NSS Wiper (Note: Use Item 26)
11 See Note NSS O-Ring (Note: Use ltem 26)
12 See Note NSS Rod Seal (Note: Use Item 26)
13 See Note NSS Head Seal (Note: Use Item 26)
14 70000709 1 Spacer
15 See Note 1 Setscrew (Note: Not Available - Purchase Locally)
16 See Note NSS Piston Seal (Note: Use Item 26)
18 70000710 1 Rod Bushing
26 70000713 1 Seal Kit (Includes Items 9, 10, 11, 12, 13 & 16)

3121305 210-25/245-25 107






SECTION 6 - HYDRAULIC

SECTION 6 - HYDRAULIC

3121305 210-25/245-25 109



SECTION 6 - HYDRAULIC

FIGURE 6-1. HYDRAULIC DIAGRAM

—
& od -
k EXTENSION 83
CYLINDER
EXTENSION CYLINDER {245-25) (210:26)
g4,
OR
a7 ° DRIVE - T~
OUTRIGGER MOTOR 83
CYLINDER
o | \
o1 14
| 435 156, T o1
AXLE \
LOCKOUT 88
87 (210-25) || CYLINDER
760 (245-25) L) . 82
| — }/ LIFT CYLINDER
| ) =2
O]
|
83 |
) [ Gt b1 54
80 e
g1
717 62
29 =
e W/ |
87 /”
AXLE
o LOCKOUT s |12 HED
CYLINDER
319 4
%‘i‘—w
156/ 291 /
e \WI’: 410
435 14
87 (216-25) m//'El; /-
760 (2a5-25) 73
OUTRIGGER
CYLINDER

110

210-25/245-25

3121305



3121305

SECTION 6 - HYDRAULIC

™
r 83, 113 v
= S . gy HYDRAULIC
ENGINE & PUMP L M0 147 TANK
As3 —— L AT 50~
ASSEMBLY ——
I 1 {— I | 45 179
600 | e0s| 659 Lol 259 356
— 1s9] | .
—— I a7
513 4 % DRIVE §
m || e - 8 MOTOR
H— ‘/ 122 -
E 820 Iy s -
I I I 15 435
Il Il
Z, H— 370 N\ 70
s07(21025)  \ | £—1 e
§19  asa(2as2s) S08(21028) || |
ass(ae2s) | |
_____ 760
E oo o e o OUTRIGGER
l l I I CYLINDER
| T | 161 12
39 =
' I =
| PRESSURE [ “ |
[ FILTER 1l 4 a1 . STEER
] sd u | CYLINDER
—————— B N P 78,
| SN g G | o
=% .
T . 12
70 1 4
NS
N f & i
450, | |112
59\ | 412
N | 1861
CTw : /""\:
— 161
1 8
1
o
502 i I 2
S0 ] :m\‘ —
[Ny 1 15— 3
= | it = OUTRIGGER
MOTOR
e o 180 CYLINDER
Z | 87
3 QP9 g
150/ ) / 3 7, o~
70
LN i 4oad s
435 .
70
262
301 ()
4 5 ° 8
89 m‘ 3
1 6
99 260 | 229 87
75 89 |
262 v

MAIN VALVE

210-25/245-25

111



SECTION 6 - HYDRAULIC

FIGURE 6-1. HYDRAULIC DIAGRAM

112

ITEM PART NUMBER QTY DESCRIPTION REV
Ref HYDRAULIC DIAGRAM
H900033 Ref Hydraulic Diagram 210-25 1
H900035 Ref Hydraulic Diagram 245-25 1
7 H000524 1 Valve, Throttle Check
8 H000018 1 Valve, Lowering Speed Adjustment Throttle
14 H000331 2 Valve, Double Relief
15 H000723 2 Valve, Brake
16 H005529 1 Valve, Pressure Control
16 7024895 1 Cartridge
16 7017444 1 Coil
16 7024896 1 Seal Kit - 7024895 Cartridge
36 HO000306 1 Valve, Valve, Flow Control
38 H000273 1 Check Valve
39 H000123 1 Check Valve
40 H000351 3 Check Valve
H001013 Ref HYDRAULIC FITTING KIT 8
81 2142710 1 BSPP Male Connector 10-1/2-13-27-L
82 2142712 1 BSPP Male Connector 12-3/8-12.5-22-L
83 2142707 7 BSPP Male Connector 8-3/8-11.5-22-L
84 2142709 2 BSPP Male Connector 10-3/8-12.5-22-L
86 2142743 7 BSPP Male Connector 8-1/2-12-27-L
87 2142715 AR BSPP Male Connector 15-1/2-14-27-L
88 2142708 5 BSPP Male Connector 10-1/4-11-19-L
89 2142706 AR BSPP Male Connector 8-1/4-10-19-L
920 2142746 1 BSPP Male Connector 12-3/4-14-32-L
91 2142716 AR BSPP Male Connector 18-1/2-14.5-27-L
94 2142711 1 BSPP Male Connector 12-1/4-12-19-L
98 2142203 4 Swivel Nut Run Tee 10-10-16X1.5-15-29-14-L
99 2142202 AR Swivel Nut Run Tee 8-8-14X1.5-14-27.5-12-L
112 2142103 4 Swivel Nut Branch Tee 10-10-16X1.5-15-29-14-L
113 2142713 1 BSPP Male Connector 12-1/2-13-27-L
122 2143809 1 Blanking Plug
123 2143810 1 Blanking Plug (Prior to SN 1200004079)
124 2143812 1 Blanking Plug (Prior to SN 1200004079)
129 2142741 1 BSPP Male Connector 35-1-17.5-46-L
131 2141914 1 Union Tee 35-35-35-34.5-41-41-L
147 2142754 2 BSPP Male Connector 10-3/4-13.5-32-L
150 2142503 1 Cap, Fitting
151 2221222 1 Test Port (245-25 SN 1200004079 through 1200007826; 210-25
SN 1200004079 through 1200020465)
152 2143402 1 Swivel Nut Elbow 8-14X1.5-14-27.5-12-L (Prior to SN
1200004269)
156 2143406 AR Swivel Nut Elbow 18-26X1.5-23.5-35.5-24-L
159 2143409 1 Swivel Nut Elbow 35-45X2-34.5-51-41-L
160 2141503 4 Bulkhead Union 10-10-16X1.5-10-28-22-22 L
161 2141506 4 Bulkhead Union 18-18-26X1.5-13.5-32.5-32-36 L
176 2142206 1 Swivel Nut Run Tee 18-18-26X1.5-23.5-35.5-24-L
179 2142209 1 Swivel Nut Run Tee 35-35-45X2-34.5-51-41-L
180 H000148 4 Special Connection Piece M10X1 / 16X1.5
184 2142804 1 BSPP Swivel Connector 12-18X1.5-3/8-34-22-L
210-25/245-25 3121305



SECTION 6 - HYDRAULIC

ITEM PART NUMBER QTY DESCRIPTION REV
223 2143513 1 Swivel Tube End Reducer 18-8-26X1.5-28 L (Prior to SN
1200004269)
240 2221214 1 Oil Drain Plug M. Magnet R 3/4in With Copper Sealing Ring.
257 2143608 1 Swivel Union-Flareless 28-36X2-36X2-46 L
259 2143609 1 Swivel Union-Flareless 35-45X2-45X2-48 L
260 2143606 1 Swivel Union-Flareless 18-26X1.5-26X1.5-36 L
262 2143602 5 Swivel Union-Flareless 8-14X1.5-14X1.5-32 L
301 2142744 1 BSPP Male Connector 28-3/4-17.5-41-L
311 2143803 2 Blanking Plug For Ports VSTI R 1/4in-ED (SN 1200004269
through 1200020465)
313 2143807 8 Blanking Plug For Ports VSTI R 1/2in-ED (SN 1200004269
through 1200020465)
342 2143579 1 Swivel Tube End Reducer 35-10-45X2-38-41 L
343 2143534 1 Swivel Tube End Reducer 35-28-45X2-40.5-41 L
356 2142742 1 BSPP Male Connector 35-1 1/2-19.5-55-L
359 2142747 2 BSPP Male Connector 22-1/2-16.5-32-L
360 2142753 2 BSPP Male Connector SPL 22-1/2-60-32L
361 2142748 4 BSPP Male Connector 22-1-17.5-41-L
363 2140803 2 Male Connector 10-14X1.5-11-19 L
365 2142717 AR BSPP Male Connector 18-3/4-14.5-32-L
370 2144007 4 Swivel Joint High Pressure WH-LR KD-18
519 2142749 3 BSPP Male Connector 30-1-23.5-46 S
530 2142750 1 BSPP Male Connector 25-3/4-16-41 S
600 Ref Male Connector Options:
600 2142755 1 BSPP (Use p/n 2144801) (Prior to SN 1200011210)
600 2144801 1 UNF (SN 1200011210 through 1200020465)
604 Ref Male Connector Options:
604 2142756 1 BSPP (Use p/n 2144805) (Prior to SN 1200011210)
604 2144805 1 UNF (SN 1200011210 through 1200020465)
659 Ref GFS SAE Straight Flange Adapter Options:
659 2144213 1 GFS SAE Straight Flange Adapter 1-30S-44.5-63-36-S (Prior to
SN 1200004692)
659 2221228 1 GFS SAE Straight Flange Adapter (GFS 34/30 PS/OMD)
(Includes Adapter, Half Flanges - 2, O-Ring - 1, Screws -4 &
Washers - 4) (SN 1200004692 through 1200020465)
700 2142219 2 Swivel Nut Run Tee 30-M42X2-35.5-55-41-S
701 2142218 1 Swivel Nut Run Tee 25-M36X2-30-50-36-S
704 2142215 1 Swivel Nut Run Tee 14-M22X1.5-22-35-19-S
720 2143619 2 Swivel Union-Flareless 30-42X2-42X2-52-S
730 2143568 1 Swivel Tube End Reducer 30-10-42X2-43.5-41-S
731 2143564 1 Swivel Tube End Reducer 25-14-36X2-39.5-32-S
732 2143547 1 Swivel Tube End Reducer 14-10-22X1.5-31-19-S
740 2143419 1 Swivel Nut Elbow 25-36X2-30-50-36-S
760 2144005 AR Swivel Joint High Pressure WH-LR KD-15
820 2171824 1 Flange Kit DIN Size 24 (3000 PSI) (Includes O-Ring - 1, Screws -
4 & Washers - 4)
821 2171832 1 Flange Kit DIN Size 32 (3000 PSI) (Includes O-Ring - 1, Screws -
4 & Washers - 4)
H001014 Ref HYDRAULIC HOSE KIT 4
41 1321564 2 Hose Clamp
42 2754464 1 304 DIN 38X190 SFL/SFL 38-50 - 220
43 2754463 1 4SP25 DKSO 90 DKOS 90 (180grd) - 1320
44 2754426 1 1 SN 32 DKOL 90 DKOL - 2050

3121305 210-25/245-25 113



SECTION 6 - HYDRAULIC

114

ITEM PART NUMBER QTY DESCRIPTION REV
45 2754422 1 1 SN 32 DKOL 45 DKOL - 1500
46 2754459 2 2 SN 20 DKSO 90 DKOS 90 (180grd) - 1200
50 2754458 2 2 SN 20 DKOL 45 DKOL 90 (180grd) - 1200
53 2754455 1 2 SN 16 DKOL DKOL 90 - 2200
54 2754453 1 2 SN 16 DKOL DKOL-3600
55 2754453 1 2 SN 16 DKOL DKOL-3600
56 2754457 1 2 SN 16 DKOL 90 DKOL - 2850
57 2754457 1 2 SN 16 DKOL 90 DKOL - 2850
58 2754454 4 2 SN 16 DKOL 90 DKOL - 1400
59 2754456 1 2 SN 16 DKOL 90 DKOL - 2250
60 2754455 1 2 SN 16 DKOL 90 DKOL - 2200
61 2754452 1 2 SN 16 DKOL -DKOL - 3080
62 2754451 1 2 SN 16 DKOL -DKOL - 2950
63 2754445 1 2 SN 10 DKOL DKOL 90 - 3400
67 2754429 1 2 SN 06 DKOL DKOL 90 - 3500
68 2754441 1 2 SN 08 DKOL -90 DKOL -90 (180grd) - 1650
69 2754418 2 1 SN 08 DKOL 90 DKOL - 1400
70 2754437 1 2 SN 08 DKOL DKOL -90-2100
71 2754439 1 2 SN 08 DKOL -90 DKOL -2250
72 2754417 1 1 SN 08 DKOL -45 DKOL45 (180grd) -2200
73 2754440 1 2 SN 08 DKOL -90 DKOL -2950
74 2754420 1 1 SN 08 DKOL -90 DKOL -90 (180grd) -1400
75 2754433 1 2 SN 06 DKOL -90 DKOL -90 (180grd) - 1330
78 2754432 1 2 SN 06 DKOL 90 DKOL -3950
79 2754432 1 2 SN 06 DKOL 90 DKOL -3950
80 2754434 1 2 SN 06 DKOL -90 DKOL -90 (180grd) - 1850
A81 2754427 1 2 SN 06 DKOL DKOL -1250
A82 2754430 1 2 SN 06 DKOL 90 DKOL -2000
A83 2754415 1 1 SN 06 DKOL 90 DKOL 45 (180grd) -1200
A86 2754428 1 2 SN 06 DKOL 90 DKOL -460
400 2754462 1 4 SP 25 DKOS (25:20) DKOS (180grd) - 1570
408 2754436 1 2 SN 08 DKOL 90 DKOL -1800
410 2754416 1 1 SN 08 DKOL DKOL - 2600
411 2754421 1 1 SN 08 DKOL 90 DKOL -90 (180grd) -1770
412 2754435 2 2 SN 08 DKOL 90 DKOL -1500
413 2754442 1 2 SN 08 DKOL 90 DKOL 90 (180grd) - 2100
430 2754447 2 2 SN 12 DKOL DKOL 90 H60 -5300
431 2754449 2 2 SN 12 DKOL DKOL 90 H60 -5800
432 2754446 2 2 SN 12 DKOL DKOL 90 H60 -4650
433 2754448 2 2 SN 12 DKOL DKOL 90 H60 -5450
435 2754450 4 2 SN 12 DKOL 90 DKOL 90 -1090
436 2754419 1 1 SN 08 DKOL 90 DKOL 90 (180grd) - 1200
437 2754443 1 2 SN 08 DKOL 90 DKOL 90 (180grd) - 3800
449 2754438 1 2 SN 08 DKOL 90 DKOL 90 -2150
450 2754431 1 2 SN 06 DKOL DKOL 90 -2700
455 2754461 1 4 SP 06 DKOS 90 DKOL -2050
456 2754460 1 4 SP 06 DKOS 90 DKOL -1600
460 2754392 1 2 SN 10 DKOL 90 DKOL -900
H001016 Ref |HYDRAULIC HOSE KIT - 245-25 2
A84 2754525 2 2 SN 06 DKOL DKOL- 5650
A85 2754529 2 2 SN 06 DKOL 90 DKOL - 3250
210-25/245-25 3121305



SECTION 6 - HYDRAULIC

ITEM PART NUMBER QTY DESCRIPTION REV
453 2754526 1 2 SN 06 DKOL DKOL- 42000
454 2754478 1 2 SN 06 DKOL 90 DKOL - 40000
H005412 Ref HYDRAULIC HOSE KIT - 210-25 2
507 2754514 1 2SN 06 DKOL 90 DKOL - 36000
508 2754513 1 2SN 06 DKOL DKOL - 38000
Ref HYDRAULIC FITTING KIT OPTIONS:
H001015 Ref ALL 245-25 & 210-25 (Prior to SN 1200004079) 2
83 2142707 5 Fitting, Male Connector
86 2142743 2 Fitting, Male Connector
130 2141907 2 T-Bolted Joint T 08-PL/OMD
HO005765 Ref Hydraulic Fitting Kit 210-25 (SN 1200004079 through 1
1200020465)
83 2142707 2 Fitting, Male Connector
86 2142743 2 Fitting, Male Connector

3121305 210-25/245-25 115






SECTION 7 - ELECTRICAL

SECTION 7 - ELECTRICAL

3121305 210-25/245-25 117



SECTION 7 - ELECTRICAL

FIGURE 7-1. ELECTRICAL PLANS - DIESEL CONTROL

_ | :o88qd g4y €100064
ST-SYTTIS / ST-OITTIS 9831 [oued [onuo) (0'zA) ymoI)-xa1dwo) VA_ —\H.H. mH\H
vonm |
oM |
|| |
!
s e ' Sty S St S Sy S 1574
- | == = =5 R FE “ SE N e TR e S N ] —_——_—— | —_— _—— = ] —_=— ] — - — — b — - .
, uvexl suwexl euvexl ouv VO VX, o svexl svexl ouvex| guwe amexl vuve SUVKXL  UVX svexl evex | wvix | gvex VKX
L % % LT X % % J J VH< X )
— L0008 749V SUOQSSIOS
~
3 & 5
o = M nAv m g m 3 m m
B e B g 5 EE E . R 2 @ z 2 = 3 ;
|_ & f B F ERB § B B g A & §o§ § 4 E | &
wiX L owxl, sy suvexl oovexl  tmvexizavexl ovexl suvexl vkl orvexl oivex T avexl rvex) awxl owxl ovx] evex [ owwx | evex IV9X
L v T 7T 7 J_ _ J_L _L__J_ J_ 7] J_ T 1. _T. _ JT_1T._ ,![hilﬂT
LAMO0S TANVd TOYLNOD
R4
o :f‘ — = =~ |7 Dusios|
118
k=]
el - R
g Lo T L B
NDOT A | Youskor , LT, WMOALY1d-
MOLOATAS o |dEELS) HOLOATAS £ e
i lq i " " h — 4 L 4 i ¥ " vl N-\
N LHOMTH \ " " 'y
b oty .E._.nmm/uzm.unmm,.gnmw//zwamm// MN// bz e i /f\ e [ T 1 hons| EEc b B
4 | el [ I <> | [ A .Eé.m% ATddNs 1
o AvOTIEAC €t € 4 C4 2 € £ o J018
B o % m % ._.¢<._.m: ADN S
=i = X14d0S
FOTH
& € = > & € ~
r | 1 [ ¥ [ o [ 4 T =& [ a T o T a | «

3121305

210-25/245-25

118



SECTION 7 - ELECTRICAL

7:98ed g9y €100064
- - aso1 ¢ XHTdINOD 7 A) nox)-xorduo
ST-SYTIS / ST-OITTS 19591 N (0°zA) ymom)-xoduro) XNTLATT
UONE)S [OXUOD IOMO] UI [RUTULIS], = [X 8
oLage
(SA D sA+h
a9 DLIOE de a¢ g€ a9 os V9 as as VS o av a9 HLA€ DLHE ay dy/ac {4 Ve a 9 Ye/1X i
»W Y A ) ) i i A ) ) ) ) L
m 73 (7 m m o M o} o] =) ] = m W g M g m v v i
Q
s b B E B OB OB 5§ 8 B ERog:E oEEOG 3 -
m & m RS g 2 m & a3 v ZZONd L
m 2 g m m - Sl < SAY
8S/TX 91X 671X LTIX LENX 6/1X  €UIX QEEANNN:N 171X 61/IX  SUIX  LI/IX S8I/IX 681X TE/IX v1/IX TI/IX  STUIX nx 8/1X €E/IX w:NO L]
161X saaa Bar
€1/1L /i s/ Tir L1/1L 9I/IL  LIL T 61/11 81/1L (47413 or/If  6/1L  S/If €10 9L /1L €YIL YL vI/1L S/ vZ/IL 171L 0Z/1L 0
= B -— @8- @8- — —8-—— 86— - @-——— 8- — 8- — 66— — @8- _—_ 8- __ 8 — 9 — @ — & —_ 8§ — 8 — _-60- — __—6B- _— 8- 9 — __-©6- _ |
g d |
C — 1 ¢ Y e Y e e L ) ———] F ] e——— F == — 80— Ik @ ] m
/€L Ter €/er v/er S/El 9/ef 9L (3744 8/ 01/2L 91/2L (4743 y1/2L [A074¢ uu s 6/ R 7048 (43 43
14
"
[
LSNTX
: €
B B 5
>
8 5 & § s B . " L]
1) = = o) m S
: B B g 5 Z e, 2 B § . I g 3
Eofo T T D T A T BT
g 2] 2 =} 2 3 <] 2 = <] | g Z R 3 ] 2 z
LI/VVX  8I/VPX  61/VVX  OUVYX  1TVHX TUVPX  9/VPX ST/VHX 8/VHX OI/V¥X 91/VPX TI/VEX - vI/VEX EU/VYX UVYX SIV¥X - 6/V¥X YIVEX E/V¥X 1/VvX
YuvrxX ETUYVYX
~vI |
LEI00S H1EVO SYOSSIDS
yTonmM
|
[ | 1 | ® || 5 | 4 | a | a | o | & | ¥

119

210-25/245-25

3121305



SECTION 7 - ELECTRICAL

¢ :o8eg g A%y €100062
ST-SYTTIS / ST-OITTIS 1983l (0°TA) 1mom)-xa[dwo) XNT1LATT
Sy aNo/Ix aNo/Ix aNo/Ix aNo/x aNo/Ix
ano
o i AIXV ONLLVTIIOSO
o
L411 WHMOT — ¥HMOT S—
soATeA Surpjoy peo]
1da SETX PeNxX A e VE/IX
a9 X SA M SA+ SA ) SA+
- €/20/5aNd
PrT/SANG
6/8(
vL : L1 +
- .
- 1/11/5dNd o1/t
= ! oxl oo Y1/SANd o
’ o[mpon
un u
144 ¥ LHOMEH Tnx WSS
_— LTLS o
XONEOWHWE S ko . HATNA | i = 5
ez €1 AONEDYEWE S avaz LELS,
o= e 100 SUIX i ONILVTTIOSO 28
® " (orxe Sugeoso 1o5)
z AvTH (soqons yyu) 7)
5 9UIX -
LHOTHH XVIN S —
oL 61X 1z 621X i ONLLVTIIOSO IS
WHMOT Wz s n
XOTOAIN
9€/1X
XOTOAIN LdTT 29 HY Lanx a
AL = 6€/1X LaT1 WHMOT ST-SHTIS 10§ A[I0. W8 S
/st AONHO¥ENA
m
LENx
(A
L1 YHMOT LTLS LHOIHH XVIN S WSZS W8S SA+ | ano |
3 1
HC e 4 14 (4 © a ot

3121305

210-25/245-25

120



SECTION 7 - ELECTRICAL

¥ :98ed g499  €£100062
ST-SYTIS / STOTTTIS sl (0°ZA) 1mom)-xoydmo) X H _‘.H.H ,m:\n.—
gronx aNo/TX aNo/TX ano/Ix aNo/IxX aNo/IxX anNo/Ix anNo/Ix aNo/Ix -
aNo ano
aNNOSIoIQ
i
Atoe THARIA TIVE HARA AVINAS  AVA/AS
mMnMﬂM m
aa na
g 91/1X
€1/1X £1/1X
z w a4
0 4 W_ w
an ozz
+ O
S/1L/SAN
€/11/SdNd 1/20/SINd
1/10/SdNd Y/10/5IND
7 8L

YU/SAND I0/SAND

X ompo 91X ompoy

STIX. TIX LSITX PIIX SIIX 81/IX LIIX
AVT+ AVT+
© )
NMOH HANA | AVOTIHAO DOTVNY | AVINIES LHOR| LadT)
a ag/az 9 a aT k: (4 aT
[ H D 4 q a 0 q \4

121

210-25/245-25

3121305



SECTION 7 - ELECTRICAL

G :a8eg £100064
ST-SYTIS / STOITTIS [°s°ld (0°ZA) ymam)-xoydwo) X H _\H.H h“:‘H
- AD0T TVILNGIFAAIA
" aNo/IxX aNo/IX aNo/IxX aNO/IX  aND/IX ANO/IX -
ano ano
(soATeA 7 : 0dA) 0} BmpI000E)
WMOALY'Td
yad
YUIX
0T/1X 0T/1X 61/1X
S/TL/SANG 550 ©
1/20/5dNd T WIX  gaq
9/2/SANd
YL ¥
UTU/SAN *
NI LD
NPy AONHONHWE §
W/1X a
o NIALTd
[3715'¢ X 171X AONHOUINA
war |
V9
TdNnd INOALTd | NI'AL'T | 00T TVILNANHAAIA |
HT oz oz a
[ 1 H D 4 q a 0 q \4

3121305

210-25/245-25

122



SECTION 7 - ELECTRICAL

Vv 9 :IN-o8ed

£100064 “IN-Suimerq

ST-SYTIS / ST-01TTIS [9s91d

[ese1 Zma(q

(0TA) 1ma1)-x9dwo)

XOVTLAI'T

o ANIONA TdSdIa T
ano
HL AND/IX . e s s sand 1a1eay mo|n
NALNN GND wib g Z 2 = o > g z EE T
« £ 8§ 8§ 9 § 3 B
o = = = = z z 3
s i Z g ] <l
T AZIXT MOLVNRLTY /A0 o z 7] | = =
[l ) 2 5| g [u 1€/ L [H 1€ML — - =
ANALLYVE M +a m m ~ W_ _ _ * * * 7— ﬂ.:z:._ ST 1d D._J
+4 > m Z / / m 7 ial
i | ﬂuQ oz,,ﬂu XL XL
: al TL &f./ < [2e] oglos] [aJoclos[si[1] | | - + — -
wwb 9 e | T
o —m umouq| wuwb g vor O1U0D dwW} MO[D) _ 7
MOLVIOSI AYHLLVE S -~
a >
- ? — wwb o5 o S - T (R R w | ot unosy
! E [
YIX — o
i 01/zX X LRXP  6/TX$ 8X 12X ¢ /X €2XP 11/TX e1Pz1e e m—m 1/1X
S 1TX |1TX
(2 . \lﬁ
- 9TX -
A1ddNS €/1X o
8 st XNTOAIN = — I QJ
/ = ] = N " sz
| wwb © :\:x@w
wui .
i R L x M +a Jos LIS 6] 1o ny dwor PgA eatd
Vel S
3
410 SAIOORALNO} ! e g Yor @ D @ @ @ @
440} wowoatas L= | . asirs —aXg
NO S¥3DORLNO} —_—. 0¢ 9€S DN BuNyIEMIOGIIOIO N watda
e s yao __ _ _ Lver - I 0s 20§ st pay /
AN ©AND [er91X qL p/8r
| aNo , XNTOAIN
k [ Supoolg . AIONATOS
pers \—if “Wdd ”
7 7 1 1 \ PN .
7 / o LUW [ SAIIAM PIQLIDSAP jou [[e UIX 11X €/1X #/1X LAgQ
X \
Az g © S &
| # s &
ualY
LA
D-91L DN Xog [0nuo)-Z1.Ndd
LS/IX T Bt
LONA
NOILLVLS TOYINOD ¥4MOT ¢ ¥
~ N ag) 6/1X 8/1X 85/1X at /
° = TANV TOYINOD 7 NOILONNA ADNAOYAN L /80 Op/1X
g 9 \ AONADWAWA HE XNTOAIN
1 2 AINOT W
e > ADNEOUANE
we m >3+R ¢ MATAVLS 14s41d awn Mo[H 4471 NI »® | dJNNd
> IE SANd z NI 41'1d
av HT O _ qs  998C ag Juz:ozuzu 4 4 HZ 0T _ _ il 4 HZ

123

210-25/245-25

3121305



L :o8eq €100064

ST-SYTIS / ST-01TIS 19891 (0°ZA) ¥mon)-xa]dwo) XNTLATT

zZoNd |, s183nQ marA dog,
> zad 'l (03
5 2_H_ 1010W00-QHT (o)
E G { =4 £ (quon)g
cava, . NX € 14 g 6D
s e inf alwl wi
1a s L 4
IS1X  LIX _ E
X
% 5 s/ TANSSTA § X~ A+ X- X+
HOLIMS LINTT ¢ A ¥ ) ) ) yuq AN
WADOMILNO <d
€ w VIS 1 + juoyy
0S/IX 91X = .mopog uo sw3BmnG SHATVA ¥aDDRLN0
‘uonrsod GMeIp
" @ [4 I LIAT LHORI LHOMY LIAT
" ™ Ve w0 avEy ™ INOWA ™ INOWE
™ - +
€1 1 €1S 4 > N x 100 n ¥ 10 n € mo M 4 in0 w1
6VIX  SHIX £5/1X E w g §
= AVTH = 7 |As o LAST+
L740 QU /) QO 11 QN 7 1} Zor €91 191 St /st st TYLE VUL OULE 6L SLE  LLE 9L SE YL L YLE L
e s ) E— s [ s ) — e ) ) ) — e [ ) ) — e ) E— s [ E— s s s [ e ) s P s [ e s [ s [ s [ — |
1
0] XNJOAIN SUI[[9A] dTjeWIOINY o
[ XNJOAIN SUI[9AS] d1jewio} 8
[ Jo
w
30 AR
ot ¢ T8t (17T o /8 ot 7 78T - w7 o8l - o8l ¢ e 78t wn — ot —
WX
- % SS/1X . O -
u ™ dI0/NO
Nmod €1 SYEOORILNO S 1]
5 ©  US SENX e/1x WHOALVId S 8E/1X W/IX [U716'4 «
n (NO s:083mno
SVIX = WWIX “ustep)
AND/TX [47]5.€ 9UTX €1X )
" % AATVA QIONA'TOS
aNd  JOFANA  (SAYSA+ YAMOT L4TT 1411 WL WaY WSTS, A7dd0S| P
9 o¢ b3 I3 1€ I3 V9 Vo i/ )
51 1z LIS

SECTION 7 - ELECTRICAL

3121305

210-25/245-25

124



SECTION 7 - ELECTRICAL

_ ‘ § a8 £10006d
ST-SYTIS / ST-0ITTS 1S OMPON-SANd (0'zA) 1mox)-xadwo)) XNOTLAI'T
8
£
i ®)
- 9
e,
goBeq WIX — - e w[ i
£o8q 9K — = e 1
o | ATXY ONILVTIIOSO SHATVA € S
o | (g dumng) 91/11 XATANOD €T/TX qumz_?wwmwm z
AaND/T X ol 1L - ]
4\ )
pofea EAN@ EI/TX  —a rima =g
zofoa | (18g/19S) TI/IL XATANOO ST/TX - J‘ —
v oeq (soAeA-Teq/198) 9T/T X A IVAVA/TVIIES | fo gdung — ©
THTIVIVd/IVIEES | —  AVIdd AAILL
W9 s amod +| & o ;
298eq (HAQ) 1/1f XATINOD TI/TX I
HAIMA | 54+ & ||
ﬁbo i J
z
I
I H ) ] d [ q a [ o) [ g | v ;

125

210-25/245-25

3121305



SECTION 7 - ELECTRICAL

_ V6 938d g0 €100063
ST-SYTIS / ST-OITIS I°s_d S[EUIULIS T, (0°2A) ymom)-xsrdwo) VW D‘H.Hl ,.MH\H
g oo 6/3( XTOATH] a€ NI L §ibE
V| = YIP1/ SA 7 of TYWETS  dE 71/ 1BISH XV §ibE
o SA+SI/If¥edwmogy o7 Psaaa ve 1V/SAY €€
| me (apogeD) 1 a2 Jt4 UOISURIXE WIORELY S| DEAPA SUP[OH Peo] Mo ze
Nl| o¢ 1/ 32m07 ‘Bowg g OL  11/uMoQq OB §  HE(199Uu0 101) SATRA BMOTTE
4 MO /11 XdmODy 13
He £2/ 971 330wH g HE T2/ W9B19H X8I S0€
4 LS TI/1F Xo[dwory d€ 1N0IPL |67
€ 11/3931°H Xe §/87
TWB1H Xe S §/1f ¥o[dwogy LT
T wgTSEl/rxedwoy I T8[ XA gE vElsdNd OF 11/ WS'T 5|97
ac WO €7/1f xodwo)y [y (epowed) £ A i WOHIST
o5 S/2L SANG &4
Hr  rdwng 91/1f ¥[dwoy  O¢ UL SANE (x4
DT 1NO Teld T¢/1f ¥9[dmosy a5 A4TEA 10O 44
DT NI J¥Id 61/1f Xoldwoy S $I/NIJId Bowd s S da  as QATA NI 4
q o¢ 7 9ARA YO1HIA 0z
Y \ (opop0) pad €S 1 9ABA Y001 81 0g
AT POTINA 81711 Xejdwory 61
aC W3R 6/1f X[ dwo)) av SATEA 1481y 155/8]
£4 Yo101/1£ x0pdwogy ay SA[BA YITSASL]
ar /16 SANA HY v/eay  ar 9AIBA 484/0S(91
dz RS T1/If Xpdwo)y  Op /11 SANS] S1
az  Borewy 9/1f xopdwosy HY wwa ar Boreuy oATeA AUAlPT
g ar (apouy) 3 w mzay ar NI PATBA SALQHET
E Eid S/IL SANA dv GARA SRIFE]L
ac [Auq [/1f Xedwog)  4p 1710 SdNd! 4}
V9 (opomed) 128Q V9 (Gpoped) TAGA €9 1dung s | v9 1 dumgy |
o1
HZ  soums L1/1f xoidumop) | 29 wmg og jomuo) 1010M6
oz (epomed) st 49 (opoqe)) LONQ] (q9uoRNB] X0g] [0§UO) JOIWg
L
19 won Mg W SO TANE 49 LONT HE 127/ WBSH e §|L
d|| e yo/1f xopdwoy @z €21/ SA A 9
V1| mwpwaonm so163s ae 1L SANS] 9
9 YTP1/ SO T AN § ®» GO Mpo peopeN g
19 STEVANS I TISTAS 19 AN PO PEOTXEI [
© 1no(vonza & USTXUONIN D ET  Zs+IS Wumsamssarg | 19 7Y/ doi Aowadnowg slg
9 NI (V01) 23] 19 1NO Jojeios] Axmeg
9 + Aouegly
i 4 [€ <T___aou] d T
_ 1 | H |4 l a [ o | g

3121305

210-25/245-25

126



7 €6 93ed €100068

ST-SHTTIS / ST-OITTS 1991 S[euruLIO | (0ZA) 1mony-xoydwo) XNOTILAT1

SECTION 7 - ELECTRICAL

| 1 xoupyoeg| Qe SOATEA JXV SUnESO  HY XOg] [0200) JOIOW T |
H a9 rdung g1 | g el T
D] w ZZONd SA Y| v woy o [ dumg T
| « ZZONd T H¥ zoaug ar PoITered oS T
H| m XnjOAIN] dr opeig T
al = punOSIBId| (9 (ND TPOW PEOPEIN| DS TOARA OIIIA P 248 T|
Oll s 172 SdNd) VS vad s [PARA YOIIIA &Y A T
q ue aq 1y oad A WLS HE T
Y] oz xojdwoy  Hp TV/Ta¥ Df  WARA wploH pro] 19 Kwopeg T/
85|
HC  PRO9AQ QHT IT/VHPX, A (Gpouy) N [9  MAIV' MO PROIXEI |LS
9|
oL /80 XNOAIN] DL T1/umoQ uHoOprld SiSS|
HL /10 XMOAN]  HL ZZONd 2/ T3 HL  XUOMIN €/ 9mssaig §iyS|
HL /IrxmoAIN|  HL ZZONd £2/ 13 HL  T[OMIN [/ amssaid SigS|
L (epogmd) za| L Gpowed) val 1L ZZONd 1V/ 131 zs
° £q “w PI/PISTS
i YIELS IL £1/15/05|
I YI/TIS 1L €1/ €15/6¥,
i PIILS IL £1/271Si8P,
1 1] o T2 PISLY
i WeELS 1L 127/ $1S9%
1 s i 17/ €1S/st
i WIS 1L 17/ 1S vh
\ Z/OT{ XNOAIN] I €/11S €L €6/ JI0/NO BFBUIMO Sy
a 1/011 XnOAIN] 6L vE/ 430/NO 2983umno SizY,
as (opomeD) zdd| ds 92 SANd, €9 WE Yoqpeid V9 Zvdliy
V| (opoype)) 1dd| V9 TAgd & Y/BEXOOAIN] (19 AN X0 [010D) JWOW I
($T-0127Ts 30 Auo ) D7  WAARId L/1f xdwo)y V9 1Aga, ar €/30 XQIOAIN| €9 1Vaoy,
wg § AQ UOROAUUODSTP SALIP INOGA. TORISULOD Le9€ | A YT/ xedmo) gL 9/31 XUJOAIN| I wTXoqpRIE  fL 12/ 1186€
It (opowed) HA| dL ZZONd €1/ 1) 1€ SAEA YITSE

© wg § Z/1f ¥IdWo)  gE w3 § XoquR[g g€ /w8 SR —

g€ 1UWS'TS| g€ 11/9XV Sumwmos0 s gg Ty wg slogh—
HL 01/8¢ XMIOAIN] of TywWsTS €€ 719XV Bumepso Sse|
| | | ET . T a

[ I H D Ll q a 0 d v

127

210-25/245-25

3121305



SECTION 7 - ELECTRICAL

_ 01 :98ed £100064

ST-SYTIS / ST-OITIS 19831 WIUI 31qE) (0'TA) 1mox)y-xodwo)

XOTLAT'T

SaA[eA a[xe Sune[sQ
(XNJOAIN) (lkzqnyg) ~ °TXeSUNEMSO §

amssaig § PO e/ MG 255U TS H1S 13008 o_ﬁo et

\ wuopeld
@ @ @ Ai (O &
SOAJRA 1083mno e nw_ﬂ Q
umo(J wopeld m \ LT wg § WBRH XBNS  WSTS

i j =
i O (+) (+) )

i @ && .
/ (= o o
D @ @ ® @ @

)

&)

S

K

@ @

x’!

{

xog
FoT P  [0nu0D J0l

e N [ dumg 1001 b»
g yur] 128800 o DS WS 1 angs1 ! onid el " _
XNTOAIN - XdTdWNOD
ﬂ%\nuwo aopaps [
i * I _ H _ o) [ d [ q [ a _ _ d [ v

3121305

210-25/245-25

128



SECTION 7 - ELECTRICAL

k 11 :088g £10006
ST-SYTIS / ST-OITIS 9891 pieog-xopduo) ymoxn)-xapdwo) X DJH AI'T
© 1|2]3la|s|e|7|8|o|e|it|i2|13]14 15]16]1718]19 20|21 2o 3P4 ©)
] ) e e ) ) ) )
1’ :
a 19—
I fm
][« ]
[IRES
wa L ik Ol
; 1zd (WsT §) mojgpse]  owo [ |
- _ £€za JYSIOH XBN P :
ﬁ - yza (wgg)oang — ow =l
1 sTa (posnjou) dumyg @ |E3]|®
2 ][0
. HE
5 £ TS =i
: =|E
S g O||=
O||;
7dl 1dL =
(o) (o)
dwey oyerg  7dL
(parerado wig‘z §) Mmo[s A100[PA  TdL
(Ao B0 ynm Jomo /1] :uedo) sodwng 7S
[sued [01U0) u
mdnQ/ndug If
I H ) 7 1 7 q a [ D | v

129

210-25/245-25

3121305



SECTION 7 - ELECTRICAL

_ 21 :o8ed £100064
ST-SYTTS / ST-OLTTS [0l PIEOE-XN[OAIN Imory-xayduio) XNTLAIT
8
21 1 =l B
©  09a © s00|0|0}eg0]0|0 ©
1]2]3]4 1|2 _NL,‘_@\?L:ZH{ L
0[0|0|0 ] [} ] ] e ] ] e ] |
gea = I EE
1|2|3]4]|5|6|7|8]|9/1011]:2 {|2 N&S b_:lﬂ.wk ||
] [ ] ] ] ] ] ] ] [ 0|0
Lr 0 oq © =
G SAUJON  #5d 14
) yBiyieay  pa |
oty ydmjuory  ppd | ]
o9 ySYYSY — €pd
= sl yeT Thd [ AND % A/XTIOS | =] .
© 99a © © —
JJO/NO $1933nQ :qoyms o3 01f &
XN[OAIN-Xo[dwo)  gf u po[ind s1083uMO IV 99a

SoA[eA 103T1nQ

Lf Sungry pue amssoxd umreaq-punoin uels 19 -

(ua013-¢/jorIq-7/Pa3-1) WIN[NPUSJ-X of paystuy ssoooxd SuioadT  09a
(on[q-¢/oe[q-Z/pal-1) wnnpuad-X  §f YoPAT  65A
7ZZONd Ae21 AJ1nd3g /qoyims 2Imssald 1N poyoea1 amssaid Sulresg-punoin g6 I
f I _ H D f d f q | a | o) _ q | v

3121305

210-25/245-25

130



SECTION 7 - ELECTRICAL

_

€1 :IN-o3ed

£100069

ST-SYTIS / ST-O1TIS 19831

INPOI-PEOTXEIN

{07 Furensig = idwoy XO'TIAT'T
8

[euSIs SNUIW 9SIMIOYIO XBW J AIOW UIAS J uaym [eusis snid g [ouuey)

INPOJA-PEOIXEN

[eudis snurw 9SIMISY0 Xew 4 ueyp ss9] d usym [eudis snid | [ouuey) L
9
g

cd o+l yonasamssaid ng aND'IX .

M U zyonmsomssad gy, T
| ‘TyoImsainsaxd Y - -

€ | T A4 AveHEIX 7+ 1 yonmsamssord Ng+ 5
Iz AVT+ V' IX '_

-~ | peopaao euBiS L6 1X -
L= Joomssaig X

It ,

€

+ 9a1sed 219y [ yoymsanssoid uIny yojimsz [ouuey)) Z

+ 9AT)OR 2107 7 Yoymsinssad uImny yoyms | [ouuey) N

I

o | a4 [ a | a [ O g | Vv

131

210-25/245-25

3121305






SECTION 8 - DECALS

SECTION 8 - DECALS

3121305 210-25/245-25 133



SECTION 8 - DECALS

FIGURE 8-1. DECAL INSTALLATION

13

>

25
iE
d
G~

PACE AROW
ON THE PLATRORS CONTROL BOK

134 210-25/245-25 3121305



FIGURE 8-1. DECAL INSTALLATION

SECTION 8 - DECALS

ITEM PART NUMBER QTY DESCRIPTION REV
Ref DECAL INSTALLATION
0274682 Ref Decal Installation 210-25 C
0274582 Ref Decal Installation 245-25 C
1 1701785 8 Decal - Crushing
2 1703811 4 Decal - Lifting Lug
3 1703814 4 Decal - Tie Down
4 1704277 8 Decal - Lanyard Attach
5 1705671 6 Decal - Electrocution
6 1705673 4 Decal - Crushing
7 Ref Decal - Capacity Options:
7 1706473 1 Decal - Capacity 210-25
7 1706474 1 Decal - Capacity 245-25
8 1706472 1 Decal - Fall Hazard
9 1706490 1 Decal - Manual Descent
10 1706482 1 Decal - Manual Descent Inside
11 Ref Decal - Pad Load Options:
11 1706562 4 Decal - Pad Load 210-25
11 1706508 4 Decal - Pad Load 245-25
12 Ref Decal - Wheel Load Options:
12 1706563 4 Decal - Wheel Load 210-25
12 1706507 4 Decal - Wheel Load 245-25
13 1706485 1 Decal - Control Box Location
14 1706512 1 Decal - Ground Control
15 1706487 1 Decal - Safety Prop
16 Ref Decal - Liftlux Options:
16 1706564 2 Decal - Liftlux 210-25
16 1706498 2 Decal - Liftlux 245-25
17 1701505 1 Decal - Diesel Fuel
18 1701509 1 Decal - Manual
19 1703687 4 Decal - Direction Arrow
20 1703819 3 Decal - Direction Arrow
21 1704412 1 Decal - Hydraulic Oil
22 See Note 1 Nameplate - Serial Number (Note: Not Available for Purchase)
23 4420051 12m Tape, Safety
24 1703812 1 Decal - Hydraulic Oil
25 0860520 1 Box, Manual Storage
26 1060279 1 Cable, Lanyard
27 2080040 4 Fastener, Huck
28 S900129 1 Plate, Manual Storage Box
29 1702773 3 Decal - ILG
30 1704885 1 Decal - Website
31 1705515 1 Decal - Noise Level
3121305 210-25/245-25 135






SECTION 9 - RECOMMENDED SERVICE PARTS STOCK

SECTION 9 - RECOMMENDED SERVICE PARTS STOCK

3121305 210-25/245-25 137



SECTION 9 - RECOMMENDED SERVICE PARTS STOCK
FIGURE 9-1. MODELS 210-25/245-25 STANDARD PARTS

138

ITEM PART NUMBER QTY DESCRIPTION REV
Note Ref Note: The following list will service one machine (built to
current production per date on the front cover) with emergency
repair parts which can be installed in the field. Parts from the
list should be replaced when inventory is depleted to keep
service parts stock supplied. For further information, contact
your JLG dealer or the JLG Industries Parts Department.
Ref STANDARD PARTS

H000019 1 Solenoid

7012986 1 Coail

E000436 1 Switch, 3 Position

E000457 1 Relay

E700100 1 Relay

E000390 1 Key Switch

E000391 1 Contact Block

E000059 1 Battery Disconnect Switch

E000377 1 Switch, Emergency Stop

H000241 12 Air Breather Filter

70000023 4 Element, Pressure Filter

70000054 12 Element, Air Cleaner Filter

7017444 1 Relay

E000511 1 Switch, On/Off

E000435 1 Switch 3 Steps

E000051 1 Joystick

210-25/245-25 3121305






SECTION 9 - RECOMMENDED SERVICE PARTS STOCK

FIGURE 9-2. MODELS 210-25/245-25 VARIABLE PARTS

ITEM PART NUMBER QTY DESCRIPTION REV
Note Ref Note: The following list will service one machine (built to
current production per date on the front cover) with emergency
repair parts which can be installed in the field. Parts from the
list should be replaced when inventory is depleted to keep
service parts stock supplied. For further information, contact
your JLG dealer or the JLG Industries Parts Department.
Ref VARIABLE PARTS
E000376 1 Limit Switch
E000359 1 Limit Switch
7016331 12 Filter, Oil (Deutz Engine)
7020023 12 Filter, Fuel (Deutz Engine)
70003463 12 Filter, Fuel (Bio-Diesel) (Deutz Engine)
S200032 1 Latch, Gate (210-25)
$200524 1 Latch, Gate (245-25)

140

210-25/245-25

3121305



SECTION 10 - SPECIAL OPTIONS

SECTION 10 - SPECIAL OPTIONS

3121305 210-25/245-25 141



SECTION 10 - SPECIAL OPTIONS
FIGURE 10-1. SPECIAL OPTIONS

142

ITEM PART NUMBER QTY DESCRIPTION REV
Ref MISCELLANEOUS SPECIAL OPTIONS
Ref Filter Kits:
1001111715 1 Combined Filter Kit (Hydraulic/Air and Fuel/Engine Oil)
1001111675 1 Hydraulic/Air Filter
1001111688 1 Fuel/Engine Oil Filter
Ref Tools For Service:
7002828 1 Wire Stripper
7002821 1 Wire Crimper (To Install Wire Ends to Wires)
7002823 1 Pin/Socket Extractor - Universal (To Remove Pins/Sockets from
Connectors)
4460467 1 Extractor - 16-18 Gauge (For Removal of Pins/Sockets for
Deutsch Connectors)
4460510 1 Extractor - 12-14 Gauge (For Removal of Pins/Sockets for
Deutsch Connectors)
7002822 1 Screwdriver, Potentiometer (To Adjust Drive Controller)
7016654 1 Screwdriver, Magnetic
7004275 1 Seal Installation Tool - 1in
7004276 1 Seal Installation Tool - 1-1/2in
7002826 1 Seal Installation Tool - 2in
1001094298 1 Hand Rail Tool (245-25 Only)
Ref Fluids
2300014 290 k Oil, MobilFluid 424
2300029 290 k Qil, Mobil EAL Envirosyn H 46
3020008 2 Itr Oil, Mobilube HD 80W-90
3020016 6 Itr Oil, Motor Delvac MX 15W-40
210-25/245-25 3121305



PART NUMBER INDEX

PART NUMBER INDEX

3121305 210-25/245-25 143



PART NUMBER INDEX

0010657....11, 13, 17, 25,
29, 41, 45, 53, 58, 67
72,83, 87,97

0010659....11, 13, 17, 25,
29, 41, 45, 53, 62, 67
78, 83, 87, 97

0140011....

0181847....

0274582....

0274682....

0307544....

0318854....

0700619

0700621

0700816....

0700817

0700818

0700834....

0701022....

0701030....

0701222....

0701224....

0701227 ....

0701229....

0701230....

0701629

0701631

0702031....

0712024

0760517

0760606....

0760608....

0760610....

0760614....

0760808....

0760810

0760812

0760814....

0761010

0761012....25, 29, 41, 45,
53,79

0761014....29, 59, 63, 72,
73,78

0761015

0761210....

0761214....

0761215....

0761216....

0761217

0761614

0762016....

0771619

0860520

0893076

1001091145................. 41

1001093028................. 53

1001094298............... 142

1001102686....30, 41, 42
45

1001105080................. 46

1001109990................. 83

1001111675............... 142

1001111688............... 142

1001111715............... 142

1003107.....cvveeiiiiienns 33

1060279......cccccvvvvennne 135

...41, 53, 80
...25,79, 80

144

1321564 .......ccoeeeee. 113
1701505.......ccceeeeee. 135
1701509.......ccccveeeeen. 135
1701785....cccccviviens 135
1702773 ... 135
1703687 ......cccvvverenns 135
1703811......cccvviveenns 135
1703812.......cccvveeeen. 135
1703814 .......cccvveeee. 135
1703819......cccvveeeen. 135
1704277 ..o 135
1704412.......ccccvvens 135
1704885........ccccvvenne 135
1705515......cccovvienns 135
1705671 ......cccvviveenns 135
1705673......ccovveee. 135
1706472........covveee.. 135
1706473.......cceveee. 135
1706474 ..........oeee... 135
1706482.......cccvvvenns 135
1706485........ccccvvenns 135
1706487 ....ccoevvveeens 135
1706490........ccccvveenns 135
1706498..........ccveee 135
1706507 ......ccovvvvienns 135
1706508..........ccveeee 135
1706512.......ccccvveens 135
1706562........ccccvveenns 135
1706563........ccccvvenne 135
1706564 .........cccvveenne 135
2080040......cccccevuveee. 135
2140803.......cccevevee. 113
2141503......ccccceinee. 112
2141506.........couneee. 112
2141907 ..ccocevviinen. 115
2141914 ... 112
2142103........cccneee. 112
2142202.........ccuue. 112
2142203 ... 112
2142206...........c.cu... 112
2142209.......cccecueneeee. 112
2142215......ccoeeuen. 113
2142218 .......cccccuen. 113
2142219......ccovvu 113
2142503........cccunee 112
2142706...........c.uue. 112
2142707 ............ 112, 115
2142708.........ccuvee. 112
2142709.......coeveireee. 112
2142710......ccoevueneee. 112
2142711 ..o 112
2142712 ... 112
2142713 ... 112
2142715 112
2142716 ... 112
2142717 ... 113
2142741 ... 112
2142742 ... 113
2142743 ............ 112, 115
2142744 .................... 113
2142746 .................... 112
2142747 ... 113
2142748 ... 113
2142749 ... 113
2142750......ccoovcuereee. 113
2142753 ..o 113

2142754
2142755
2142756
2142804
2143402
2143406
2143409
2143419
2143513
2143534
2143547
2143564
2143568
2143579
2143602
2143606
2143608
2143609
2143619

2143812
2144005
2144007
2144213
2144801
2144805
2171824
2171832
2221214
2221222
2221228
2300014
2300029
2560141
2754392
2754415
2754416
2754417
2754418
2754419
2754420
2754421
2754422
2754426
2754427
2754428
2754429
2754430
2754431
2754432
2754433
2754434
2754435
2754436
2754437
2754438
2754439
2754440
2754441
2754442
2754443
2754445
2754446

210-25/245-25

2754447
2754448
2754449
2754450
2754451
2754452
2754453
2754454
2754455
2754456
2754457
2754458
2754459
2754460
2754461
2754462
2754463
2754464
2754478
2754513
2754514
2754525
2754526
2754529
2900708

3020016
3290405

3290605
3290801
3290805....41, 53, 67, 72
78,79
3291001................. 41,79
3291005....13, 53, 59, 63
67,72,73,78
3291201.....ccciieeiees 80
3291205....11, 41, 45, 59
63,72,78,79
3291605....59, 63, 72, 73
78, 80
3292005
3332015
3333615
3371708
3391210
3760499
3820408

4031614
4031709
4031712
4031925
4032008
4032013
4032017
4032109
4240032
4420051
4460467
4460510
4751900
4810600

3121305



4811200......cccoeeeeene 80

4811400......cccceeeeene 25

4811700... 29, 41, 53, 72,
78,79, 80

4811900... 13, 25, 41, 42,
45,72,78

4812000... 13, 25, 29, 41,
45,53, 59, 63,72, 73
78,79

4812100...13, 41, 45, 59,
63, 72,78, 80

4812300.......... 41,73, 80
4812500 .......ccccvvrirnnen. 79
4830600 .........ccvvrernnnen. 80
4831600 ........cccvvrernnnen. 14

4831700.... 25, 53, 79, 80
4831900.... 13, 45, 58, 62
4832000 ... 25, 41, 45, 53,

67,79, 80
4832100................ 11,13
4832300 ......ccccvvrernnen. 63
5201616 ......coccvvveirnnen. 59
5202018 ......coccvvveernnen. 59
5241600 ........ccceveirunnen. 17
5242000 ........ccceveinnen. 13
5271811 .....ooovviiinn. 25
5272411 ... 17
70000023....... 41,42, 138
70000043 .......ccceeernnee. 46
70000044 ..........coevuneee. 46
70000046 ..........coeneee. 46
70000047 ....c.ccvvveirnen. 46
70000048 ..........ccevuneee. 46
70000049..........cceeeee. 46
70000050........ccceeneeee. 45
70000051 ......cceeeneeee. 42
70000052.............. 46, 47
70000053 ..o 45
70000054 ............ 45, 138
70000055 .........coouenee 45
70000056 ...........ccueeeeee 45
70000057 ......ccvvveinneen. 47
70000058............covueee. 47
70000059.......ccceeeeeee. 45
70000061 .........ccennneee. 46
70000062 .............eeeee 46
70000073 .......ccceinennns 46
70000074 .......oceevennes 46
70000075 .....ccoeeiiinnns 46
70000150 .......cccceeneeee. 87
70000153.......cccceeeeee. 17
70000154 ..o 17
70000184 ...........cneee. 87
70000195.................. 105
70000198 ... 89
70000200 ........cceenenes 93
70000219 .....ccoeeiiinns 87
70000220 .......ccceeenneee. 87
70000239 .......cceeveeee. 21
70000240 ...........coveeeee. 21
70000241 ... 21
70000242 ...t 21
70000243 ... 21
70000244 ... 21
70000245 ... 21
70000246 ..............ec.e. 21
70000247 ......cceeevnneen. 21

3121305

PART NUMBER INDEX

70000248 ... 21 70000706..........ccovveee.. 95
70000249 ..o 21 70000707........... 103, 107
70000250 .....ccceeienennns 21 70000708........... 103, 107
70000251 .....coeeiiinns 21 700007009........... 103, 107
70000252 ........ccevuveeeene 21 70000710.........cocuveee. 107
70000253 ........ccovveeene 21 70000711......c.cccvnneee. 107
70000254 .........cooveee. 21 70000712........ccovveee. 107
70000255 ........ccovveeeene 21 70000713........... 103, 107
70000256 .....cceeevvnennnnn 21 70000714........ccvvee. 103
70000257 ....oovveeiinns 21 70000715.......cccvveeee. 103
70000258 ........cooevenenes 21 70000744.........ccuvveee. 99
70000259 .....ccoeeviiinnns 22 70000745.........cccuvveee. 99
70000260 ..........couveeee. 22 70000746..........covveeee. 99
70000264 ...........oveee. 46 70000747 ......cceeevvnenn. 99
70000267 .....ccceeevuneenne 35 70000748.........ccovvvenen. 99
700002609 ..........coveeee. 35 70000749........ccevvveenne 91
70000270 ...ooeveeeinnes 35 70000750.........cccuvveeee.. 91
70000271 ..ooeeveeeies 35 70000751......ccccvire. 91
70000332 ...ooeveeeines 35 70000752........ccccvvveee. 91
70000333 ....oooeeiiies 35 70000753........cccvvveeeee. 91
70000346 ........ccoveeee. 22 70000754......cccccevvvennnn 91
70000385 ......ccccevveenne 35 70000755......cccccevvnennne 91
70000513 ......cccevveeene 37 70000912.........ccovunneen. a7
70000514 .......ccevveeene 37 70000913........ccccevvnennne a7
70000515 ......cceevnveene 37 70000914...........ccveeee. 47
70000516 ........ocovuveeene 37 70000915..........covuveeee 47
70000517 ....ccevevinennne 37 70000916..........cocuveeeee 46
70000518 .........coouveeeee 37 70000917......cceevnnennne 46
70000519 .....ccceeevvenene 37 70000918........ccovvven. 46
70000520 ......ccceeveveenne 37 70000919.......ccccevveene 46
70000521 .....cceeeveveenne 37 70000922.........ccovveen. 46
70000522 ......ccceevnenene 37 70000952........cccevvnenn. 39
70000523 ......cccevveeeene 37 70000953........cccevvnennnn 39
70000524 .........cooveeee 37 70000954..........coeveeee 39
70000525 ......ccccovuveene 37 70000955.........ccevuveeee 39
70000526 .........coouveeeee 37 70000956..........ccouveeee 39
70000527 .....cceeevivennne 37 70001114.......ccccenveeee 29
70000528 ... 37 70001122............ceee. 30
70000529 ........ceevnenes 37 70001125...........c.oveee. a7
70000530 .....ccoeevnnnnns 37 70001126.............ce.... a7
70000531 .....coeeeininnns 37 70001127.......cccevvee. a7
70000532 .....cccoeevivenne 37 70001134......cccocevvenne 45
70000533 ........ccovveeee 37 70001136......cccceenvenne 46
70000534 ........ocevveeee 37 70001137....ccvvveiiinnne 46
70000535 ......coeeviveene 37 70001138......cccccevnveene 46
70000536 ........ceoenennee 37 70001352........cccvveee. 30
70000537 ....ooeeeeiininnns 37 70001353.........ccvvee. 30
70000538 ..o 37 70001355........cccvvie 30
70000539 ......cooeiininns 37 70001435.........ccveee 46
70000540 ........ccovveene 37 70001835.......c.ccceviieeen 47
70000541 ... 37 70001836.......ccccevuveene 47
70000542 .........coouveeeee 37 70001837.....cceeeeviiinne 48
70000543 .........cooveeee 37 70001838........cccevuveene 47
70000634 ... 30 70001840..................... 47
70000635 ..o 30 70001841...............e... 46
70000692 ... 95 70001842.................... 47
70000693 ... 95 70001844..................... 47
70000694 ...........cveeee. 95 70001846..........coouveeee. 47
70000695 ..........coveeeee 95 70001850........cccevuveene 46
70000696 ...........cuveee. 95 70001851......cccccenveee 46
70000697 .......ccevuvennne 95 70001852.......cccccevnveene 46
70000698 ................e. 95 70001854..........c.eeeeee. 47
70000699 ... 95 70001871........cceveeee. 47
70000700 .......ccevenennes 95 70003173.......ccccvie 51
70000702 .....ccceevnennns 95 70003175.......ccccnie. 51
70000703 .......ccovvevenne 95 70003177 ..ccccvvieiinnnnne 51
70000704 ......ccoevvevenene 95 70003340........ccevuvenne 51
210-25/245-25

70003446............c....... 47
70003455........ccovee 47
70003456..........c.ccee.... 47
70003457 ... 47
70003458.......cccccvvenne a7
70003459......cccevviinne a7
70003460.........cccvvennne a7
70003461 .......ccccvvenne a7
70003462.........coeee.... 47
70003463............ 45, 140
70003464 .........c.oeee.... 47
70003465..........coveeeee.. 47
70003466.........cccvvenene a7
70003467 ......cocevvvenne a7
70003468..........ccvvenne a7
70003469.......cccccvvenne a7
70003470........ccvveeeee. 47
70003471.......cccvveee. 47
70003472.......cccvveee. 47
70003473.......ccvveeee. 47
70003616........cccvvennne 39
70003737 ..vvveeiiiens 51
70003738......ceeeviiiens 51
70003739.....cocvviiiiinns 51
70003740........ccccvvenne 51
70003741 ......cccevvinne 51
70003742......ccccvvienne 51
70003743.......ccoviiene 51
70003744 .......ccovvvene 51
70003745......cccovciienne 51
70003746.......cccccvvenne 51
70003747 ....ovveeviieens 51
70003748.......cccvcvvenne 51
70003749......ccceviiine 51
70003750.......cccvvvenne 51
70003751 .....c.ccceiiinne 51
70003752.....cccceiiiinne 51
70003753........ccvveeee. 51
70003754........cvveeee. 51
70003755.......ccvveeee. 51
7000695.........ccevveeee. 47
70021667 ......cccevuvienne 51
7002821.......cccceennee. 142
7002822.......ccceevunee. 142
7002823.......ccccevie. 142
7002826.................... 142
7002828.................... 142
7004275.......ccoon 142
7004276..........c.c. 142
7010543................ 29, 30
7012706......ccceeviine 51
7012709.....ccciiiiiiins 51
7012941 ................ 29, 30
7012972................ 97, 99

7012986 ... 29, 30, 97, 99
138

7016330.......ccccvvveeneen. 46
7016331.............. 46, 140
7016654 ... 142
7017414................ 41, 42

7017444 . 41, 42, 87, 112,
138

7020023.............. 45, 140
7020127 ... 19
7020128..........ccevveee 19
7020129......cceeviiins 19
7020168........cccevviene 46
145



PART NUMBER INDEX

7020411 ... 46
7020414 46
7020443........cooce 46
7020449.........ccccvee 47
7020459.......ccceeviienne 46
7020465.......ccccceviveenne 46
7020468.........ccccevuveenne 46
7020471 .....cccvvveirnnnne a7
7020480.........ccccvveee. 46
7020492........cooce 46
7021632.......cciiin. 87
7023919....c.ccoiiinn. 87
7024038.......cccccevviveenne 51
7024579......ccovvveiirnne 46
7024818.......cccccevviveene 51
7024895.......cccccovveeene 112
7024896.........cccuvveee. 112
7024897 ... 97, 99
7024952.......ccivi 51
7024954 51
7026608.........cccceviverenne 45
7027238.....cccvvvveirnne 46
7027239...cccccivieiininnne 46
7027249.......ccvvveinnnn 46
7027861.......cccceevvnennne 19
7027912....c.ccoiin. 33
7027939.....cccvvviiiiinne 19
7027940.......cccveviiiinnne 19
7027941 19
7027962.......cvvveivenne 29
7028846........ccccvvireennn 33
7028847 .......cvvveeinennnn 33
7028848........cceevvveennn 33
7028849.......cccceeviin 33
7028893.......ccceeeviie 33
8007915.......cceveiiiine 33
8007939......cccevviiiiinne 33
8007944..........cccvieen. 33
8007953.......ccciiiiin. 33
8008750..........cccvvvvenen. 29
E000044 .......cceeeeeenne 29
EO000045 ................ 58, 62
EO00051 .............. 83, 138
EO000057 .....coeevviirnns 29
EO000058 ........ccccvvirnns 29
E000059............... 29,138
EO000063 ........c.eeeeenne 29
E000083 ....29, 58, 62, 83
E000102 .......cceeeeeeenne 29
EO000103 .......ccevviirnns 29
EO00108 ........cevvvirnes 83
EO000189 .......ccevviis 39
E000214 ........ccccvvvnes 39
E000218 .......ccceeeeeene 39
E000230 ......ccccvvveeenne 25
E000231 ......ccovvieeeene 25
E000269 ................ 58, 62
EO000275 ......ceevvviines 29
EO000304 .......ccovvvirnes 83
EO000359 .............. 25, 140
EO00375 ....cooeevviiinns 39

E000376 ...13, 14, 58, 62,
140

E000377 ........ 29, 83, 138
E000378 ......cccvvveeeene 39
E000390.............. 29, 138
EO000391 .............. 29, 138

146

E000412................ 39, 83 HO00536................ 29, 30
E0004109................ 39, 83 HO000540................ 41, 42
E000420.......cccceeennens 83 HO00542.........cceeeennnes 33
E000432.......cceevvees 83 HOO00S558.........cceveenes 25
E000435.............. 83, 138 HO00559........ccccvvvenee 25
E000436........ 39, 83, 138 HO00580.........cccvvrenne 33
E000457.............. 39, 138 HO00602..........cceeeenneee 33
EO000481........cccvvvrennee 29 HO00609..........cceeeenneee 33
E000482................ 29, 83 HO00663................ 11, 89
EO000511.............. 83, 138 HOO0713......cceeeeeees 87
E001190......ccccceveernnns 83 HO00723........ceeeee 112
E001206.........ccceeeennes 39 HO01013......cceeeee 112
EO001328........cccvvrennee 83 HO001014.........coeenneee. 113
EO01375.....ccccevviienne 39 HO001015.........ceeenneee. 115
EO01376......cccccvvvrenen 39 HO001016.........ccc..eee. 114
EOQ07404........ccccvvvenee 39 HO03010........cccvvrenne 42
E700100.............. 39, 138 HO03063............ 101, 105
E900057......cccveviees 39 HO03064.........cceeeennnneee 89
E900059.......cccevees 39 HO03065............ 101, 105
E900060.........ccceeeennes 39 HO03066..........ccccennneee 89
HO000013 ............... 41, 42 H003069............ 101, 105
HO00018 .........ccveevnne 112 H003070............ 101, 105
H000019 ....... 29, 30, 138 HO003074............ 101, 105
HOO00031 ......ccocvvvrennnne 33 HOO03075.......coccverenne 89
HO00032 .........ceeeneee 33 HO003078............ 101, 105
HO00038 .........ceeeneee 29 HO03080..........cevrenneee 89
HO00039 ........cceernneee 29 HOO03081.........ccvvveeee 97
HO00040 ........cceernneee 29 HO03083.........cceveee 93
HO00048 .........cceeennee 29 HO03085.........cccvveenee 87
HO00049 .........ccerennee 29 HOO03087.......covcvvvrenne 97
HOO00051 .......cccvvvrennee 29 HO03089.........cccvvrenne 93
HO00077 ............... 41, 42 HOO03091.......covcvvvrenne 87
HO00116 ........ccvvrenneee 33 HO03094.........ccvvvenne 97
HO000121 ......... 29, 30, 33 HO003102.........ccevenneee 97
H000122 ............... 41, 42 HO03105.........ccvveneee 97
HO000123 ..........oeee 112 HO003108................ 87,97
HO000148 ................... 112 HO003110.......ccccvvvrnee 93
HOO00191 ......c.cceeeens 33 HOO3115......ccceeees 87
HO00206 ............cc..ns 33 HOO04083..........ccceevnne 45
HO00207 ........ceveeennnens 33 HO04084.............cc..... 45
H000219 ............... 17,21 HO05232.........cceeeenns 45
H000220 ............... 45, 51 HO05234.........cceveee 45
H000241 ....... 41, 42,138 HO005238.........cceevee 45
HO00273 ........ccvves 112 HO05241.........cceeennee 45
H000280 ............... 97, 99 HO05247........cccvvvenee 33
HO000285 ......... 29, 30, 37 HO05248...........cccees 33
HO000291 ............... 13,97 HO05250.........ccceeennnns 33
HO00300 .........cceeennnens 93 HOO05279......cceeeeeins 33
HO00306 ................... 112 HOO05351.............. 72,101
HO00331 .......cocvvienns 112 HO005412.................... 115
HOO00351 ........ccvvvennns 112 HO005529...........cc.eee. 112
HO00352 ........ccvvrnneee 33 HO05559........ccccvvineee 30
HO00389 ........ccvernneee 33 HO05765.................... 115
HO00390 .......cceeeennnes 33 HOOS5774......oeeeeei, 93
HOO00397 ......cceevveens 33 HOOS5775.....cceeiees 93
HO00412 ... 29 H705721......cccceeee, 87
HO000436 ......... 29, 30, 35 H705722........cceeee, 87
HO000442 ..................... 42 H705723......cccociiiien 87
HO000443 ............... 17,19 H705724.........ccceeeenn. 87
HO000444 ......... 58, 62, 87 H900003.... 30, 41, 42, 45
HO000446 ................... 105 H900006.............. 72,103
HO00447 ............... 25,93 H900008................ 25,95
HO00448 ............... 25,93 H900009................ 13,99
HO00514 .......ccceeeeees 33 H900010................ 25,95
HOO00516 ........ceeennnes 33 H900014................ 11,91
HO000524 ..........ccee 112 H900020............cvneee 107
HO00532 ........ccvvrnneee 87
210-25/245-25

H900033...30, 42, 87, 97
99, 112

H900035...30, 42, 87, 97
112

H900070................ 97,99
S000004 ..........ccvvvennne 11
S000009........ccccvvvenne 83
S000010................ 59, 63
S000014 .......coeeveene 78
S000030................ 72,78
S000031 ......ccvveeveeenee 72
S000055......cccceveeeee 72
S000056 ..........cvvvennee 53
S000059........cocvvvenee 97
S000069................. 72,78
S000091 ........cocvvvrennene 45
S000116................ 58, 62
S000117................ 58, 62
S000118................ 58, 62
S000123................ 58, 62
S000124 ................ 58, 63
S000136......cccvcuvvrennne 97

S000141...11, 13, 14, 59
63, 64, 72, 73, 78, 80
S000142...11, 14, 59, 64,

73, 80
S000145...72, 73,78, 79
80

S000188................ 58, 62
S000191 ................ 58, 63
S000233................ 59, 63
S000234 ................ 59, 63
S000237 ....72, 73, 78, 80
S000510................ 72,78
S001238................. 59, 63
S001240................ 58, 63
S001241 ................ 58, 63
S001443...30, 72,73, 78
79, 80
S001445....72, 73, 78, 80
S001491 ................ 58, 63
S001492 ................ 58, 63
S001496........... 58, 62, 87
S001497 ................ 58, 62
S001498................. 58, 62
S001499................ 59, 63
S001511 .....ccevveeees 67
S001513......cceeeeees 53
S001520......cccevevveennes 67
S001551 ......coeviviinnene 11
S001556 ........cccuvvenneee 89
S001557 ....cceevviiiinee 13
S001592....58, 59, 62, 63
S001595................ 58, 62
S001596........c.ceevveennnnee 67
S001613.......cceeeeee 11
S001614 ..o 11
S001640.......... 13, 25, 78
S001676........cocvvvrnnne 53
S001677 .......... 30, 74, 80
S003950................ 72,78
S003991 ................ 17,22
S004000.......cccceeeeennee 17
S004014 .......ceeeeeee 25
S005042 .......cceeevees 67
S005049................. 72,78
S005171...ceevviiiiee 45
3121305



S005172....coeevieiis 45
S007040......coeeeiinnnns 59
S007041.....ooeveeeins 59
S007042......oevveeiinnns 59
S007043........ccvvveinen. 59
S007044........cccvevvnen. 59
S007045........cccvveirnen. 59
S007120........c.e..... 58, 62
S007121................ 58, 62
S007122................ 58, 62
S007123................ 59, 62
S007124................ 59, 63
S200012........cccvvevnneee. 78
S200015.......cccvveinnee. 78
S200017....coovvvvieiinen. 78
S200027 ......covvvveirnnn. 79
S200028.......ccocevvvennnes 79
S200031.....oeeveeeiinnnes 79
S200032.............. 73, 140
S200033......cevieeiiinns 79
S200034........ccovvevrnnee. 79
S200035......ccccvveinee. 79
S200036........ccvvveerenee. 79
S200044.........cceevvnee. 89
S200045........cccviinnen. 89
S200046........ccceeevneee. 89
S200047 ......coccvvieinnnn. 89
S200061........ccevenneee. 97
S200062........cccevevrnnee. 97
S200063........ccvveirnnee. 97
S200064.........ccceevruneee. 97
S200066............c...... 105
S200067 .......ccvvrernnen. 105
S200069............cueee. 105
S200070.......ccuvrenneen. 105
S200075......ccccvveinnnn. 62
S200076........ccuvveinneen. 58
S200077 ....ovvevieeiiiinnnes 58
S200078................ 58, 62
S200079......ccvieiiiiinnnns 58
S200080.......cccceiiiunnnes 58
S200081................ 58, 62
S200082........ccceevneee. 58
S200083........ccceeevnnee. 58
S200084.........ccceeeneee. 58
S200085.........cceiiiinnns 58
S200086..........ceernnnnes 58
S200087......ccveeeiiiinnns 58
S200088...........coovenee 58
S200089........ccceveineee. 58
S200090................ 59, 63
S200091................ 59, 63
S200092................ 59, 63
S200093................ 59, 63
S200094................ 58, 62
S200095......ccciiiins 63
S200096..........ccervnnnnn 59
S200097 ......covvvveiinnnn. 59
S200098................ 59, 63
S200099................ 59, 63
S200100.......ccccvveiunnn. 63
S200132................ 59, 63
§5200223................ 72,73
S200230......cceieeiiinnnes 73
S200231.....oeevieiins 73
S200237 ...oooviiiiiinen. 73
S200263........cccvveinnnn. 30

3121305

PART NUMBER INDEX

S200515....cciiiiiis 80 S201645 ... 93
S200516.....coeveeeines 80 S201646 ... 93
S200522 .....oooviiiiins 79 S201647 ..ooveiiie 93
S200523 .....ooeviieiiies 79 S201653 ... 101
S200524............... 79, 140 S201654 ......ccccvneee. 101
S200525......cccveiiriennne 79 S201656 .........ccoveeee. 101
S200526.......ccceevvivenene 79 S201657 ....ccovvvevinnn 101
S200530.....cccvveiiriennne 80 S201661 ......cceeeeinenn 41
S200534 .....ooeviiiis 80 S201673 oo 67
S200535....iiiiiiis 80 S201674 ..o 67
S200537 ..ovveieeieeiiins 79 S201676 ..ccoeeeeine. 67
S200538.....coevieeiiinns 80 S201677 weeeeeeeie 67
S200539......cccvveiirinnne 79 S900002 .......ceeevviveennne 25
S200563.......ccceevvveeeene 29 S900003 .......cceeeevirinnn 25
S200910.....cccvvveiireennne 87 S900015 ......cvvveirienn 72
S200911....cocvvviirinne 11 S900016 ......cvvvveeirennn 72
S201017 ..o 58 S900017 ..oovveeiienne. 72
S201585.....iiiiiis 11 S900035 ......coiiiiee. 72
S201586 .....coevveeiiinnes 11 S900036 ......coeveevrren. 72
S201587 ...oveieeieeiins 11 S900037 ..oevveeieiiene. 72
S201588.......cccvevvveennn 11 S900038 ......ccevveerivennnn 72
S201589.....ccccvveiiiinnne 11 S900039 ......cvvvveerinnn 72
S201591 ....cocvvveiin 13 S900040 ......cvvveerrnennnn 72
S201592......cccveiinnnnnn 13 S900041 ......cvvveennnnn 78
S201593......cciiiiiie 13 S900042 .......ceeevvinennne 78
S201594......ccoevviiinnne 13 S900043 ......ccoeeeiiinne 78
S201595.....cccciiiiiinne 13 S900044 .......cccoevviveennne 78
S201596......ccceevivennne 13 S900045 ......cceeeviiinnne 78
S201597 ...ocoviiieiienn 13 S900046 .......ceeevvireennnn 78
S201599.....ccccvviiiiinnne 25 S900085 .......ceeeevirennnn 11
S201601 ......ccvvevrnnnnne 25 S900086 .......cceeernvnennn 11
S201602.......ccceevvreennne 45 S900087 ....cocvvvveerireennnn 11
S201604 .......cccoeevveeee. 53 S900088 .......cceeevivnennnn 11
S201605......ccceeviieennne 53 S900089 ......cceeevivinnn 30
S201606.......ccceeevuvenee 53 S900090 ......cevveiivinne 41
S201608........c.cevveeee 53 S900091 ......cvvveiiiinne 41
S201609......cccceeviveennne 53 S900092 .......ceeevivinne 41
S201610................ 41, 45 S900093 ... 41
S201613 ... 29 S900094 ... 29
S201614......coeeeiins 45 S900095 ... 41
S201615....ccceeiiins 58 S900096 ..........ccevveeeen. 14
S201616......ccceeeiinenne 72 S900097 .....ocvvveeiiiinnne 53
S201617 ..o 73 S900098 .......cceeevviienne 53
S201618.......cceevneenn 73 S900099 ......cceveviiinnn 53
S201619.....ccccevviininnne 73 S900100 .....ccvvveiiiriennne 67
S201620.....cceveeiiininnns 73 S900101 ..o 67
S201621 .....cceveeiinnnns 73 S900102 ... 25
S201622......ccoeeiiiinnns 73 S900103 ... 25
S201623.......coeeiiins 73 S900104 ... 25
S201624.......ccoeevveee. 73 S900109 .....ccvvveiiinnne 72
S201625......cccceeviiennne 73 S900110 ..ccevviiieiiiienne 73
S201626.......ccceeevuveeene 73 S900111 .....cvveeee 59, 63
S201627 ....cocvvveininnn 73 S900114 ..., 79
S201628.......ccceeiinns 73 S900116 ..o 80
S201629......coeeeiiinns 73 S900117 wooeeeeiiie 80
S201632 ... 73 S900118 ... 80
S201633 ... 73 S900120 .....cceivie. 63
S201635......ccciiiiiinne 73 S900121 ..., 63
S201636......cceeveviirennn 73 S900122 ......cvvveiinnn 63
S201637 ...ccvvviiiiiiinn 73 S900123 ... 63
S201638.......cceevvvenne 87 S900124 ......ccvvevvinnn 63
S201639.....coeeiiiis 87 S900125 ... 63
S201640.....coovieiiinns 87 S900126 ... 63
S201641 .....ooeeiiiis 87 S900127 ...cooeeiie 63
S201642.....oeeiiiins 93 S900128 ... 64
S201643......ccvvvviiinn 93 S900129 .....ccevvvveene 135
S201644.......ccoevvnenn 93 S900130 ...ccvvviieiiiiennne 78
210-25/245-25

S900155........cccie 72
S900171....ccoin. 79
S900172.....cooiiee. 79
S900173...ccciiiiieeenn. 79
S900187....ccvvveiiiiienns 25
S900188.......ccceevvviene 13
S900189......cceeiiviins 13
S900190......ccceeiviiiens 13
S900191.......ccie. 13
S900192........ccviee. 30
S900193.......cccieeee. 79
S900194.........ccvveeee. 79
S900200.......ccc0eevvviene 80
S900209......ccceevviiene 13
S900211.....ccvvveiiiiins 13
S900212................ 73,78
S900219........cccvvieee. 59
S900220.........cccvvveeeen. 25
S900223................ 58, 62
S900236.......... 13, 58, 62
S900242.......ccceeeviiienns 62
S900243.......cceeeviiienns 62
S900244........cccoveviens 62
S900245.......ccceeeviiene 62
S900246.........ccevviinne 62
S900247.....cccvviiiiins 62
S900248........cccovviine 62
S900249......cccevviiine 62
S900250.......ccceeeiviiens 62
S900251......cceveviiine 62
S900252.......cceeeviiiens 62
S900253......ccceeeiiiins 62
S900254.......c.coeeviienne 62
S900255......cccciiiiins 62
S900256........cccevviinne 62
S900270.....cccevviiiins 79
S900279.....cccvviiiiins 78
S900280..........ccvveeeneen. 78
S900327.......cccvvveenn, 17
S900328..........cvvveeeee. 17
SL153-00.321.12.0...... 73
SL153-00-600.07.0 ..... 30

SL153-22-1-311.28.0.. 73
SL153-22-1-321.13.0.. 73
SL210-25.110.00.0...... 11
SL210-25.110.08.0...... 25
SL210-25.120.00.1 11, 17
SL210-25.130.00.0 13, 17

SL210-25.130.08.0...... 13
SL210-25.130.10.0...... 13
SL210-25.150.00.1...... 53
SL210-25.160.00.0...... 29
SL210-25.160.02.0...... 30
SL210-25.160.06.0...... 41
SL210-25.160.07.0...... 41
SL210-25.160.09.0...... 14

SL210-25.161.00.0 41, 45
SL210-25.161.01.0 41, 45

SL210-25.161.02......... 41
SL210-25.161.05.0...... 42
SL210-25.180.00.0...... 25
SL210-25.190.00.0...... 25
SL210-25.210.00.0...... 58
SL210-25.220.00.0...... 58
SL210-25.230.00.0...... 58
SL210-25.240.00.0...... 59

SL210-25.260.00.0 59, 63

147



PART NUMBER INDEX

SL210-25.300.00.0....... 72
SL210-25.310.00.1 ...... 72
SL210-25.311.00.0 ...... 73
SL210-25.320.00.0 ...... 73
SL210-25.321.00.0....... 73
SL210-25-L-170.00.0...67

148

SL245-12.10-311.35 ... 80
SL245-25.180.00.0...... 25
SL245-25.210.00.0...... 62
SL245-25.220.00.0...... 62
SL245-25.230.00.0...... 62
SL245-25.240.00.0...... 63

SL245-25.300.00.0...... 78
SL245-25.310.00.1...... 78
SL245-25.311.00.0...... 78
SL245-25.320.00.1...... 78
SL245-25.321.00.0...... 79
SL260-25.411.04.1...... 79

210-25/245-25

SL260-25.411.05.1 ...... 80

SL320-30.411.01.3...... 79

X21025L ...11, 14, 17, 30,
59,73

X24525L ...11, 14, 17, 30,
63, 80

3121305



PART NUMBER INDEX

3121305 210-25/245-25 149



3121305

®

An Oshkosh Corporation Company

JLG Industries, Inc.
1 JLG Drive
McConnellsburg PA. 17233-9533

Phone: +1-717-485-5161
Customer Support Toll Free: 1-877-554-5438
Fax: +1-717-485-6417

JLG Worldwide Locations

JLG Industries (Australia)
P.O. Box 5119

11 Bolwarra Road

Port Macquarie

N.S.W. 2444

Australia

Phone: +61 2 65811111
Fax: +61 2 65813058

JLG Deutschland GmbH
Max-Planck-Str. 21

D - 27721 Ritterhude-lhipohl
Germany

Phone: +49 (0)421 69 350 20
Fax: +49 (0)421 69 350 45

JLG Polska

Ul. Krolewska

00-060 Warsawa

Poland

Phone: +48 (0)914 320 245
Fax: +48 (0)914 358 200

JLG Latino Americana Ltd.
Rua Antonia Martins Luiz, 580
Distrito Industrial Joao Narezzi
13347-404 Indaiatuba - SP
Brazil

Phone: +55 19 3936 8870
Fax: +55 19 3935 2312

JLG Equipment Services Ltd.
Rm 1107 Landmark North
39 Lung Sum Avenue
Sheung Shui N.T.

Hong Kong

Phone: +852 2639 5783

Fax: +852 2639 5797

Plataformas Elevadoras

JLG Iberica, S.L.

Trapadella, 2

P.I. Castellbisbal Sur
08755Castellbisbal, Barcelona
Spain

Phone: +34 93 772 4 700

Fax: +34 93 771 1762

JLG Industries (UK) Ltd
Bentley House

Bentley Avenue

Middleton

Greater Manchester

M24 2GP

England

Phone: +44 (0)161 654 1000
Fax: +44 (0)161 654 1001

JLG Industries (ltalia) s.r.l.

Via Po. 22

20010 Pregnana Milanese - MI
Italy

Phone: +39 029 359 5210

Fax: +39 029 359 5845

JLG Sverige AB
Enkopingsvagen 150

Box 704

SE - 176 27 Jarfalla
Sweden

Phone: +46 (0)850 659 500
Fax: +46 (0)850 659 534

JLG France SAS

Z.\. de Baulieu

47400 Fauillet

France

Phone: +33 (0)5 53 88 31 70
Fax: +33 (0)5 53 88 31 79

JLG Europe B.V.

Polaris Avenue 63

2132 JH Hoofddorp

The Netherlands

Phone: +31 (0)23 565 5665
Fax: +31 (0)23 557 2493

www.jlg.com



	SECTION 1 - FRAME
	FIGURE 1-1. CHASSIS AND FRONT AXLE INSTALLATION
	FIGURE 1-2. REAR AXLE INSTALLATION
	FIGURE 1-3. WHEEL DRIVE INSTALLATION
	FIGURE 1-4. DRIVE MOTOR ASSEMBLY
	FIGURE 1-5. DRIVE HUB ASSEMBLY
	FIGURE 1-6. LADDER AND LEVELING CYLINDERS INSTALLATION

	SECTION 2 - GROUND CONTROLS
	FIGURE 2-1. RIGHT SIDE COMPONENTS INSTALLATION
	FIGURE 2-2. MAIN VALVE ASSEMBLY
	FIGURE 2-3. DRIVE VALVE ASSEMBLY
	FIGURE 2-4. HAND PUMP ASSEMBLY
	FIGURE 2-5. GROUND CONTROL BOX
	FIGURE 2-6. LEFT SIDE COMPONENTS INSTALLATION
	FIGURE 2-7. ENGINE INSTALLATION
	FIGURE 2-8. PISTON PUMP ASSEMBLY
	FIGURE 2-9. HOODS INSTALLATION

	SECTION 3 - SCISSORS ARMS
	FIGURE 3-1. SCISSORS ARMS INSTALLATION (210-25)
	FIGURE 3-2. SCISSORS ARMS INSTALLATION (245-25)
	FIGURE 3-3. SCISSORS PROTECTION INSTALLATION

	SECTION 4 - PLATFORM
	FIGURE 4-1. PLATFORM AND ACCESSORIES INSTALLATION (210-25)
	FIGURE 4-2. PLATFORM AND ACCESSORIES INSTALLATION (245-25)
	FIGURE 4-3. CONSOLE PANEL PARTS

	SECTION 5 - CYLINDER
	FIGURE 5-1. LIFT CYLINDER ASSEMBLY
	FIGURE 5-2. STEERING CYLINDER ASSEMBLY (ORIGINAL EQUIPMENT)
	FIGURE 5-3. STEERING CYLINDER ASSEMBLY (SERVICE REPLACEMENT)
	FIGURE 5-4. LEVELING CYLINDER ASSEMBLY (ORIGINAL EQUIPMENT)
	FIGURE 5-5. LEVELING CYLINDER ASSEMBLY (SERVICE REPLACEMENT)
	FIGURE 5-6. AXLE LOCKOUT CYLINDER ASSEMBLY (ORIGINAL EQUIPMENT)
	FIGURE 5-7. AXLE LOCKOUT CYLINDER ASSEMBLY (SERVICE REPLACEMENT)
	FIGURE 5-8. EXTENSION CYLINDER ASSEMBLY (210-25) (ORIGINAL EQUIPMENT)
	FIGURE 5-9. EXTENSION CYLINDER ASSEMBLY (210-25) (SERVICE REPLACEMENT)
	FIGURE 5-10. EXTENSION CYLINDER ASSEMBLY (245-25) (ORIGINAL EQUIPMENT)
	FIGURE 5-11. EXTENSION CYLINDER ASSEMBLY (245-25) (SERVICE REPLACEMENT)

	SECTION 6 - HYDRAULIC
	FIGURE 6-1. HYDRAULIC DIAGRAM

	SECTION 7 - ELECTRICAL
	FIGURE 7-1. ELECTRICAL PLANS - DIESEL CONTROL

	SECTION 8 - DECALS
	FIGURE 8-1. DECAL INSTALLATION

	SECTION 9 - RECOMMENDED SERVICE PARTS STOCK
	FIGURE 9-1. MODELS 210-25/245-25 STANDARD PARTS
	FIGURE 9-2. MODELS 210-25/245-25 VARIABLE PARTS

	SECTION 10 - SPECIAL OPTIONS
	FIGURE 10-1. SPECIAL OPTIONS

	PART NUMBER INDEX

